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Torque Tables

Nuts and Bolts as per DIN 912 - 931 - 933 - 934 - 6914 - 6915

Applicable to:

Geomet 500 and Dacromet 500
coating.

Black and silver-chromated nuts
and bolts fitted with mounting
paste such as Cu or MOS2

Assuming a friction coefficient of
n=0.1.

Applicable to:

Black and silver-chromated
nuts and bolts.

Assuming a friction
coefficient of u=0.14.

Coarse-Pitch Thread Fine-Pitch Thread
* Fitting Tightening Torque (N m, ftlb) * Fitting Tightening Torque (N m, ftIb)
s Property Class 5 Property Class
3 g 8.8 . 10.9 12,9 3 ; 8.8 . 109 | 129
=8 Nm| o[ Nm | ftlb [Nm st £8 Nm | o |Nm|ftlo|Nm| ftib
M 4X0.7 22 |16 3.2 24 38 |28 M 8X1 20 1-5 28 21 33 24
M 5X08 43 |32 | 64 47 75 |55 M10X1 40 |29 | 57 | 42 68 50
M6X1 75 | 55| 108 8 126 | 93 M10X1.25 37 |27 ] 55 | M1 64 47
M 8X1.25 18 13 27 20 31 23 M12X1.25 67 |49 | 100 | 74 115 85
M10X15 36 27 53 39 62 46 M12X1.5 65 48 95 70 110 81
M12X175 62 | 46 90 66 108 | 80 M14X1.5 105 | 77 | 155 [ 114 180 | 133
M14X2 100 | 74 140 103 170 (125 M16X1.5 160 (118 235 | 173 | 280 | 206
M16X2 150 | 111 | 225 166 260 | 192 M18X 1.5 240 (177 | 345 | 254 | 400 | 295
M18X25 220 |162| 310 228 365 | 269 M20X1.5 335 | 247 ) 475 |350 | 590 | 413
M20X25 300 | 221 440 324 510 |376 M22X15 460 (339 650 |479 750 | 553
M22X25 420 |310| 590 435 700 (516 M24X2 560 |413 | 810 | 597 | 940 | 693
M24X3 530 | 391 750 553 880 | 649 M27X2 820 (604 | 1170 | 862 |1390 | 1025
M27X3 780 |575] 1120 | 826 1300|958 |[M30X2 1170 | 862 | 1660 (1224 | 1930 | 1423
M30X3.5 1080 | 796 | 1530 | 1128 1750 |1290
M36X4 - | - [|**2000 |*1475 | - -
Coarse-Pitch Thread Fine-Pitch Thread
* Fitting Tightening Torque (N m, ftIb) * Fitting Tightening Torque (N m, ftlb)
5 Property Class 5 Property Class
5 8.8 10.9 12,9 5 & 88 | 109 | 129
g2 ft g2
A& Nm Ib Nm | ftlb |Nm | ftlb & Nm [ftlb|Nm | ftlb |[Nm | ftlb
M 4X07 27 2 4 3 46 3 M8X1 24 18 35 | 26 41 30
M 5X08 53 | 4 7.8 6 9 7 M10X1 50 | 37 70 | 52 85 | 63
M6X1 8 6 135 10 162 | 12 M10X1.25 46 34 65 48 80 59
M 8X125 22 |16 32 24 38 28 M12X125 83 61 120 | 89 145 | 107
M10X15 44 32 64 47 75 55 M12X15 80 59 115 | 85 140 | 103
M12X175 76 | 56 12 83 130 | 96 M14X1.5 130 [ 96 | 190 | 140 | 230 170
Mi14X2 120 | 89 180 133 210 | 155 M16X15 200 | 148 | 295 | 218 | 350 | 258
M16X2 185 | 136 275 203 325 | 240 M18X1.5 300 (221 | 435 321 510 | 376
M18X25 270 | 199 385 284 450 | 332 M20X15 425 | 313 | 610 | 450 | 710 | 524
M20X25 380 | 280 550 406 640 (472 M22X15 580 | 428 | 825 | 608 940 | 693
M22X25 520 (384 740 546 870 | 642 M24X2 720 | 531 | 1030 | 760 [1210 | 892
M24X3 650 |479| 940 693 |1095 (808 |IM27X2 1030 | 760 | 1480 (1092 |1750 |1291
M27X3 990 | 730 1390 | 1025 |1620 (119 M30X2 1480 | 1092 | 2110 (1556 | 2470 (1822
M30X35 1300 (959 1890 | 1394 |2200 |1623
M36X4 - - |**2000 [**1475 - -

*The fitting tightening torque corresponds to the axial force in the bolt at which the limit of the elasticity of the latter is utilized 90% by

tension and torsion.
**SPB — Octagonal Mast
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ITEM

PART NO.

DESCRIPTION
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70101379
30308466
30386702
30389983
30386739
30391335
30302126
30307220
30302130
30386998
30303735
30302132
30334582
30389308
98363705
30307548
30389159
30307534
30389374
30389032
98367280
30303225
98367279
30394953
98363635
98331135
30389305
30389275
30389226
30309367
30302118
30389195
30358961
30314451
30308525
10001779
70100168
70100167
30389146
98363634
30369467
30369473

1-16 | Page

ASSY,SUB-PED, 14 YD, PAVING
FITTING - LUB, GREASE ZERK STR 1/8 NPT

PARTS - DRUM ROLLER ASSY COMPLETE

BAR - SHIM, ROLLER ASSEMBLY, MIXER

WMT - MOUNTING BOLT ASSY

WASHER, FLAT,1/2 ,GRS, ZP

WASHER, 9/16" ID X 1-3/8" OD X .08" THICK

NUT, NYLON LOCK1/2 -13UNC

WASHER, FLAT,3/8, ZP

PLT - WASHOUT GUARD

WASHER, FLAT, 1/4" USS, ZP

SCREW, HHCS, 1/4-20 X 1.00" GR 5 FE/ZN

NUT - LOCK 1/4"-20 NC NYLON INSERT

U-BOLT, 1-3/4" OD WITH 5/16- THREAD

ASSY, STANDARD WATER BALL VALVE REAR
CLAMP - STAUFF PLASTIC, 1" X 1 PLACE - ALL KVM
FITTING, HYD., 3/8" BULKHEAD 37DEG.

COVER PLATE - STAUFF, 3/4"-1" X 1 PLACE - ALL KVM
FITTING, HYD. ELB. 90 #6 SWIVEL X FLARE ELBOW
TUBE - DRUM SUPPLY

FITTING - 6MM TUBE TO 1/8" NPT, COMP
CLAMP, HOSE 13/16"- 1 3/4", SAE 20

FITTING - BULKHEAD, 1/8" NPT, BRASS

PIPE HOUSING GREASE PRESSURE RELIEF P305
ASSY, MAIN AND FOLD OVER CHUTE KIT, REAR PED.
PLATE - DRUM DEBOUNCE

STRAP, 1" WATER HOSE (1 1/2" 0.D. HOSE)
ASSY., FITTING , FEMALE BULKHEAD

HOSE, WATER, 1"

HHCS, 1/2" -13 X 2", GR. 5, ZP

HHCS, 3/8-16UNC X 1.00" GRS, YZP

NUT, NYLON LOCK,3/8-16UNC GRS, ZP

HHCS, 3/4"-10 X 3 1/2" GRS

WASHER, FLAT 3/4"

NUT, NY-LOCK, 3/4-10UNC GRC, ZP

HHCS, M6 X 40,-8.8-VZD,4017

HOSE, GREASE LINE, 45"

HOSE, GREASE LINE, 60"

GAUGE, HYD., 0-5000 PSI, 1/4" NPT

ASSY - AIR CHUTE LOCK

LIGHT - MARKER RED 2.5" LED

PARTS - LIGHT GROMMET 2.5"

INTEGRAL dx 14 YARD MIXER TRUCK
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43 30389346 HARN, CONT HOPPER LIGHTS
44 70101979 CYLCLAMP,2” ID X 11/16”
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1.1.1 70101379 — ASSY, BASE, REAR PEDESTAL

70101379

o1 | 11/04/24
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ITEM PART NO. DESCRIPTION Qry
30386614 WMT - PEDESTAL, REAR, MIXER

30386676 WELDMENT - HANGER

70102133 WLDT-CHARGE HOP., W.0O., PAVING
98360891 ASSY - MANUAL CHUTE LOCK

10010371 WASHER DIN 125 B 8.4-140HV-A2C
10001248 NUT ISO 4032 M 8-8-VZD

30358961 HHCS, 3/4"-10 X 3 1/2" GR8

30308525 NUT, NY-LOCK, 3/4-10UNC GRC, ZP
30314451 WASHER, FLAT 3/4"

30308219 HHCS, 5/8"-11 NCX 2 1/4" LG GRS
98394254 WASHER - FLAT, 5/8", SAE GR 8 - FE/ZN5C
98394255 NUT - NYLON LOCK, 5/8-11UNC - GR 5 - ZP
30302126 WASHER, 9/16" ID X 1-3/8" OD X .08" THICK
30307220 NUT, NYLON LOCK1/2 -13UNC

30302655 SCREW -1/2"-13 NCX 1 3/4" LG GR.5 HHCS
30359466 SCREW DIN 965 M 8 X 30

30389759 ASSY - LADDER, MIXER

98363633 ASSY., CHUTE PIVOT

70101337 WMT, HOPPER, DISCHARGE, MIXER

O 00 N O Ul b WN B
A PPN NNNR R R PR

P R PR R R R BRPBR
oo N O UL N W DN P, O
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STRUCTURE
1.1.2 30389759 — ASSY, LADDER, MIXER
30389759
03 | 01/17/22
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30389759

03 | 01/17/22
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STRUCTURE
30389759
03 | 01/17/22
(1-4] DETAIL B
) -~ (1-4] ~
0000 - | @@@@
) I(/H(\(I“\/IJ\
% 2X DETAIL-E [ETAIL E
| i 4
Z2XDETAIL: D
4
Ay G000
o) &
[ |
| |
\ O) ®)
S~
DETAIL- F
(1:4])
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ITEM PART NO. DESCRIPTION QTy
1 30389665 WMT - PLATFORM; LOWER; MIXER LADDER 1
2 30389755 WMT - LADDER; LOWER FOLDING, MIXER 1
3 30389757 WMT - LADDER, UPPER PIVOTING, MIXER 1
4 30389666 WMT - PLATFORM; UPPER ACCESS LADDER 1
5 30389808 WMT - ACCESS RAILING 1
6 60306805 HANDRAIL CLAMP 1
7 30337904 HHCS, 1/2-13UNC X 2.00" GRS, ZP 2
8 30307220 NUT, NYLON LOCK1/2 -13UNC 11
9 30391335 WASHER, FLAT,1/2 ,GRS, ZP 21
10 30391467 HHCS, 3/8-16UNC 4
11 30389195 NUT, NYLON LOCK,3/8-16UNC GRS, ZP 6
12 30302130 WASHER, FLAT,3/8, ZP 12
13 30302817 3/8-16 NCX 1-1/4 LG (SCREW) 2
14 30337905 HHCS, 1/2-13UNCX 2 1/2" PT, GR, ZP 4
15 30302654 SCREW -1/2"-13 NCX 1 1/2" LG GR.5 HHCS 4
16 30389659 HHCS,1/2-13UNC X 12" PT, GRS, ZP 1
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STRUCTURE

1.1.3 98363633 — ASSY, CHUTE PIVOT SUPPORT

98363633

oa | 11/05/21
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98363633

oa | 11/05/21

V-V :NOLLOHAS
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STRUCTURE

ITEM

PART NO.

DESCRIPTION

QTy

O 00 N O Ul b WN B

98386377
30389179
60104324
60104325
60306152
60306153
60306154
60306816
30304739

ASEMBLY - CHUTE PIVOT SUPPORT ARM
SEAL-OIL

ROLLER BEARING

ROLLER BEARING CUP

BUSHING

KEY STOCK

DISK

WELDMENT PIVOT

NUT - LOCK, 3/4"-10 NC NYLON INSERT

INTEGRAL dx 14 YARD MIXER TRUCK
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STRUCTURE
1.1.3.1 98386377 — ASSY, CHUTE PIVOT SUPPORT ARM
98386377
o1 | 11/05/21

SECTION: A-A

ITEM  PART NO. DESCRIPTION Qry
1 60306820 WELDMENT-CHUTE PIVOT 1
2 98383966 SCREW,SET,SH, 3/4-10UNC X 3.00", BO 1
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STRUCTURE
1.14 98360891 — ASSY, MANUAL CHUTE LOCK
98360891
on | 02/07/13
ITEM PARTNO. DESCRIPTION QTY
1 98360890 CASTING -BODY, MANUAL CHUTE LOCK 1
2 98360887 HANDLE - LOCKING PIN, MANUAL CHUTE LOCK 1
3 30386200 PIN-SPRING (ROLL) 1/8" DIAX 1 1/4" LG 1
4 60306813 SPRING - COMPRESSION 1
5 60308228 PLATE - SPRING RETAINER, MANUAL CHUTE 1

INTEGRAL dx 14 YARD MIXER TRUCK 1-29 | Page
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1.1.5 98363705 — ASSY, STANDARD WATER BALL VALVE

98363705
01 | 12/15/21

1-30|Page INTEGRAL dx 14 YARD MIXER TRUCK



. 5
[(/ﬂrmmt)ﬂ

STRUCTURE

ITEM PART NO.

DESCRIPTION

QTY

1

O 00 N O Ul b W N

30330858
30315394
30315395
30389225
30310678
30303371
30303372
30309420
30389491

1” TEE

FITTING, CLOSE NIPPLE 1” NPT
1IN BRASS BALL VALVE

1” NPT X 1” HOSE BARB
1”-3/4” BUSHING

FITTING-WATER, CLOSE NIPPLE 3/4" X 1-3/8"

BALL VALVE 3/4" NPT

FITTING - WATER, COUPLING 3/4" MNPT-MGHT

Y FITTING FOR WATER HOSE 3/4"

INTEGRAL dx 14 YARD MIXER TRUCK
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1.1.6 98363635 — ASSY, MAIN AND FOLD OVER

98363635

oo | 12/14/21

SEE NOTE

NOTE: USE THIS HOLE FOR MAIN CHUTE IF REPLACED
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STRUCTURE
ITEM PART NO. DESCRIPTION Qry
1 10009375 HOOK SNAP DIN 5299 80 X 8 1
2 30308525 NUT - LKTL 3/4-10UNC GR C FE/ZN5A 2
3 30358961 SCREW -3/4"-10X 3 1/2" GR.8 HHCS 2
4 60306863 WMT - CHUTE MAIN W/LINER MIXER 1
5 98338569 WMT - FOLDOVER CHUTE W/REINFORCEMENT 1

INTEGRAL dx 14 YARD MIXER TRUCK
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1.1.7 98363634 — ASSY, AIR CHUTE LOCK

98363634

2 | 07/07/22
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STRUCTURE

ITEM PARTNO. DESCRIPTION QTyY
1 98363427 ASSY - CHUTE CLAMP 1
2 30302126 WASHER, 9/16" ID X 1-3/8" OD X .08" THICK 4
3 30337904 HHCS, 1/2-13UNC X 2.00" GRS, ZP 2
4 30307220 NUT, NYLON LOCK1/2 -13UNC 2
5 30389191 YOKE END, ADJUSTABLE W/PIN 1/2" THREAD 1
6 30389189 BRAKE - CHAMBER, TYPE 16 1
7 30302130 WASHER, FLAT,3/8, ZP 10
8 30302817 3/8-16 NCX 1-1/4 LG (SCREW) 4
9 30389195 NUT, NYLON LOCK,3/8-16UNC GRS, ZP 4
10 98336223 PLATE - CHUTE BRAKE SHIM 1/16" 1
11 98336224 PLATE - CHUTE BRAKE SHIM 1/8 1
12 98336226 PLATE - CHUTE BRAKE SHIM 1/4" 1
13 30386441 TUBE-3/4"0.D.X.120 WALL X 8" LNG 1
14 30389055 PLT-1/4" 5000 CLAMP 1
15 30351529 FITTING MALE ELBOW SWIVEL 90° 1

INTEGRAL dx 14 YARD MIXER TRUCK 1-35| Page
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1.1.7.1 98363427 - ASSY - CHUTE CLAMP

98363427
05 | 10/23/14
LocaTeD NepE mem 1 (8 ) N

(LOCATED INSIDE ITEM # 1)
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STRUCTURE
ITEM PART NO. DESCRIPTION Qry
1 98363424 HOUSING - CHUTE CLAMP 1
2 98363426 CAM - CHUTE CLAMP 1
3 30309696 SCREW -1/2"-13NC X 3-1/2" LG, HHCS 1
4 30391335 WASHER - FLAT, 1/2", SAE GR 8 - RE/ZN5C 2
5 30306429 HEXHEAD CAP SCREW, 5/8" - 11X1 1/2", GR 5, ZP 1
6 30307220 1/2"-13 UNC NYLON LOCK NUT 1
7 30391664 NUT5/8"N/CJAM 1
8 30302126 WASHER, 6/16" ID X 1-3/8" OD X .08" THICK 2

INTEGRAL dx 14 YARD MIXER TRUCK
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1.1.8 30389346 — HARNESS, CONT HOPPER LIGHTS

30389346
01 | 1/21/25
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STRUCTURE
ITEM PART NO. DESCRIPTION Qry
1 30357280 PIGTAIL MARKER LAMP 3
2 30306796 WIRE, 16 GA BLACK 21 FT
3 30306793 WIRE, 16 GA WHITE 21FT
4 30350933 HARN 6.5 X 10MM PG 7 IP 67 BLACK 195 FT
5 30305266 CONT—TERMINAL, RING #10 2
6 30348412 HEAT SHRINK 3/4” DUAL WALL BLACK 0.75IN
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1.2 98402174 — ASSY, TILT HOPPER

98402174
02 3/18/21

701006141
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STRUCTURE

98402174
02 3/18/21
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ITEM PART NO. DESCRIPTION QTyY
1 98402002 ASSY, VALVE TILT HOPPER 1
2 10212915 SCREW DIN912 M 41X 35-8.8-VZ 2
3 30304534 WASHER DIN 125 A 4.3-140HV ZIN 2
4 98404560 BUSHING UNTHREADED SPACER, NYL 2
5 10145911 SCREW RETAINER SKM 4-GT320 2
6 10001233 NUTISO 4032 M 4-MS 2
7 30305009 TUBE-PLSTC, AIR LINE 3/8"/.06W 50 FT
8 30351528 FITTING - ELB 90° 3/8" TUBE X 2
9 30386206 CYLINDER - PNEUMATIC, TILT HOP 1
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STRUCTURE
1.2.1 98402002 — ASSY, VALVE TILT HOPPER
98402002
03 | 08/09/22

e
\\-4

S
N
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ITEM PART NO. DESCRIPTION Qry
98402007 VALVE - SOLENOID 1/4" NPTF 12VDC
98349338 CONNECTOR - 2-PIN MALE DEUTSCH 16-18
98336171 FITTING - 3/8" 90° SWIVEL AIR DOT
98336176 FITTING - 3/8" THREADED TEE AIR DOT
98336172 OPERATOR - SWITCH AIR NO MIXER HOPPER
30357578 FITTING - STREET TEE, 1/4" NPT - BRASS
70100759 FITTING - 3/8" STRAIGHT AIR DOT- 1/8 NPT
30337526 WEDGELOCK W2P

30337545 CONNECTOR DT SERIES 16-20 AWG PIN

O 00 N O Ul b WN B
A W NRFEP R EFEPNWPRE
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1.3 70100545 — ASSY, TOW HOOK

70100545
o0 | 05/03/22

L

If 3
S
P

&3 I\ 4 )
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STRUCTURE

ITEM  PART NO. DESCRIPTION Qry

70100544 WLDT, TOW HOOK

70100546 SCREW-HHC, 3/4-10UNC X 2.75" G8
30304213 WASHER - FLAT, 3/4" HARDENED
30304739 NUT - LOCK, 3/4"-10 NC NYLON INSERT

A WO N -
H 00 b~ -

1-46 | Page INTEGRAL dx 14 YARD MIXER TRUCK



"m
f(/ﬂrmﬂnt)d{

STRUCTURE

1.4 70101113 - TRUCK PREP REPTO

70101113
[ 3/6/23
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70101113
|  3/6/23

1-48 | Page INTEGRAL dx 14 YARD MIXER TRUCK



. 5
f(/ﬂrmﬂm)ﬂ

STRUCTURE

ITEM

PART NO.

DESCRIPTION

QTY

O 00 N O Ul B WN B

T e S T S )
O 0N D WNRLR O

20
NOTES:
1.
2.
3.

70101112
30358516
98397551
98397550
30302132
30303735
30334582
98403509
30308441
30310889
30302125
30302120
70101121
70100832
30337905
30391335
30307220
30373903
30302128
30347680

PLT - GUARD, RPTO

WMT - BRACKET, PUMP MOUNT, REA
BRACKET -UNIVERSAL WIRE MESH M
TRAY -WIRE MESH 60X100X3000MM
SCREW - HHC, 1/4"-20 X 1" GR 5
WASHER - FLAT, 1/4"

NUT - LOCK 1/4"-20 NC NYLON
HARNESS MIXER, TAIL LIGHT SPLI
SCREW - 5/8"-11 NC X 3 1/2" LG
SCREW - 5/8"-11 NC X 2 1/2"LG
WASHER - FLAT, 5/8" (1-3/4" 0.D.)
NUT - HEX, 5/8"-11UNC-2B-GR. 5
HHCS, 7/16-20 X 1.5", GR 8, PL

NUT - 7/16"-20 GR. C TOP LOCK
HHCS, 1/27-13 X 2 1/2"

WASHER, FLAT, 1/2”

NUT, 1/2-13” NYLOCK

HHCS, 5/16”-18 X 1

WASHER - FLAT, 5/16"

WASHER — LOCKING, 7/16” HI-ALLOY

ITEMS 13, 14, AND 20 LOCATED UNDER CAB.

ITEMS 15, 16, AND 17 ASSEMBLE PUMP TO ITEM 2.

A NN PO PSP PP PBODNNREPEWWWEWRPRE

ITEM 3 (98397551) HAS BEEN REPLACED WITH 70101893.

INTEGRAL dx 14 YARD MIXER TRUCK
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STRUCTURE
1.4.1 70101112 - GUARD PLATE, RPTO
70101112
00 | 3/3/23
N
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STRUCTURE

1.4.2 30358516 — WMT, PUMP MOUNT BRACKET, REAR

30358516
03 | 4/19/17
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143 98403509 — HARNESS MIXER, TAIL LIGHT SPLITTER

98403509
01 | 12/4/15

.21

ava
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STRUCTURE

1.5 30413026 — RECLAIMER ENVIROGUARD P.S.

30413026

00 | 7/19/24

ITEM PART NO.

1

NoupbwnN

98438511
30352818
10006850
30386596
98383133
70101613
70101389

DESCRIPTION

KIT WATER RECLAIMER PASSENGER

NIPPLE 1/2" NPT X 5"
STREET ELBOW 1/2" NPT

WELDMENT - WATER HOSE MOUNTING
PLUG, SQ HD, 1.5" NPT BLACK
CLAMP-HYD,WORMGEAR 1.75"-2.75"

ASSY, PUMP MOUNT

Qry

P NNR R R R

INTEGRAL dx 14 YARD MIXER TRUCK 1-53 | Page
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. 5
,f(/ﬂrmnﬂt)dx

15.1

70101389 — ASSY, PUMP MOUNT

70101389
00 | 08/24/24

DETAIL A

ITEM PART NO.

DESCRIPTION Qry

1

N o B WN

70101361
30302126
30302654
30307220
30389195
30348305
30302130

1-54 | Page

WMT, PUMP MOUNT

WASHER, 9/16" ID X 1-3/8" OD X .08" THICK
SCREW - 1/2"-13 NC X 1 1/2" LG GR.5 HHCS
NUT, NYLON LOCK1/2 -13UNC

NUT, NYLON LOCK,3/8-16UNC GRS, ZP
HHCS, 3/8-16UNC X 1 1/2" GR5

WASHER, FLAT,3/8, ZP

[ I S R NG NG RN
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STRUCTURE

1.6 98387960 — ASSY, ROLLER GUARD FRONT, REAR

98387960
oo 1 _12/21/21 |

G
&
/M/ (s
@ (2)
i)
»_./</
ITEM PART NO. DESCRIPTION QTY

1

A LB~ WN

98387889
98387888
30302133
30302123
30303735
30302122

SHEET - REAR ROLLER GUARD

SHEET - FRONT ROLLER GUARD

SCREW - HHC, 1/4"-20UNC X 3/4" LG GR5 ZP
WASHER - SPLIT LOCK MEDIUM, 1/4" - Z.P.
WASHER - FLAT, 1/4" USS - FE/ZN 3AT

NUT - HEX, 1/4-20 NC

00O 00O 00 00 K B
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STRUCTURE

1.7 70100057 — SHAFT REPTO, 1310 SERIES 56.81"
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STRUCTURE

1.8 70101620 — ASSY, MHR, REAR PEDESTAL

70101620
00 | 12/07/23

A‘r—--— ™
[ | i _._!
- 1 |
[
e ?
- T
o
7:,_ - N
X - « enll]d
l'::l
il
i 0
S o ’—j\ I)

o
-—L\-_u
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lt____—
e
\
g
LY

N

@ /
T ;|
DETAIL A
ITEM PART NO. DESCRIPTION Qty
1 30310889 SCREW -5/8"-11NCX21/2"LG 1
2 70100895 PLATE, MID HEIGHT RAILING 1
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1.9 30410735 — KNEE BRACE ASSY RAILED FRAME

30410735
o1 | 08/31/23
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o

30410735

o1 |

08/31/23
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30410735
01 | 08/31/23

DETAIL A DETAIL B

-8 1-8

SECTION C-C

1-60 | Page INTEGRAL dx 14 YARD MIXER TRUCK



. 5
[(/ﬂrmmt)ﬂ

STRUCTURE
ITEM PART NO. DESCRIPTION Qry
1 98334664 PLATE - KNEE BRACE MOUNT 2
2 70101403 PLT - KNEE BRACE PEDESTAL MOUNT 2
3 98334663 WELDMENT - KNEE BRACE 1
4 30386508 WASHER - FLAT, TENSION X 7.8" 12
5 70100830 SCREW-HEX 7/8"-14X3.00" GR. 8 4
6 70100831 NUT- 7/8"-14 GR. C TOP LOCK 6
7 70101407 SCREW - HEX 7/8"-14 X 5.50" GR. 8 2

INTEGRAL dx 14 YARD MIXER TRUCK
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STRUCTURE

1.10 70101392 — CHASSIS MODS

70101392

1/11/24

70101395— €

INTEGRAL dx 14 YARD MIXER TRUCK
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STRUCTURE

70101392
00 | 1/11/24

INTEGRAL dx 14 YARD MIXER TRUCK 1-63 | Page



’ 5
,f(/ﬂrsmﬂt)dx

STRUCTURE
ITEM PART NO. DESCRIPTION Qry
1 70101393 PLT, SS BOOSTER RAIL 1
2 70101394 PLT, CS BOOSTER RAIL 1
3 70101395 PLT, BOOSTER RAIL TOP PLATE 2
4 30389872 PLT, TRANSITION BOOSTER RAIL 2
5 70100830 HHCS, 7/8”-14 x 3” 4
6 70100831 NUT, 7/8”-14 4
7 30386508 WASHER, FLT 7/8” 8
8* 70101462 PLATE, FENDER MOUNT 6

*ITEM NOT SHOWN

1-64 | Page
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DRUMS

2 DRUMS

2.1 70102123 — ASSY, DRUM, 14YD, H/H, DH, P7300
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DRUMS (INTEGRAL ).

2.1 70102123 - ASSY, DRUM, 14YD, H/H, DH, P7300

70102123
00 | 10/29/24
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DRUMS

70102123
00 | 10/29/24

INTEGRAL dx 14 YARD MIXER TRUCK 267 | Page



DRUMS
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70102123

00 | 10/29/24

DETAIL: C
el Al e

il:4]
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DRUMS

70102123
00 |  10/29/24
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ITEM PART NO. DESCRIPTION QTyY
1 70101314 WMT - FRONT PEDESTAL 1
2 60104083 GEAR P7300 1=144, 3 NO WATER PUMP DRIVE
3 70101382 WMT-14 YD, H/H, DH, DRUM 1
4 10133552 SCREW RETAINER SKM 16-GT320 24
5 10001350 SCREW ISO 4017 M 16 X 50-10.9-ZFSHL 24
6 30304213 WASHER - FLAT, 3/4" HARDENED 6
7 70101398 HHCS, 3/4-16 X 3.5", GRS, YZ 6
8 60307200 PARTS - SEAL HATCH MIXER 2
9 10129840 SCREW RETAINER SKM 12-GT320 40
10 30302654 SCREW -1/2"-13 NCX11/2"LG GR.5 HHCS 32
11 30389054 BAR-SQUARE 5/8" MIN YIELD 58000 PSI 2
12 98415934 BRACKET ,MOUNT TOP, PLC BOX - P7300 1
13 98415941 BRACKET, MOUNT BOTTOM, PLC BOX - P7300 1
14 30314369 HHCS 1/2-13NC X 1-1/2"LG. GR8 4
15 30307220 NUT, NYLON LOCK1/2 -13UNC 4
16 98332046 DECAL-TMMB-14YD 1
17 70101950 HARNESS, ICT P7300 3 WIRE SENSOR 1

NOTE: MOTOR MAY HAVE A 4 WIRE SENSOR INSTEAD OF 3 WIRE
SENSOR, THEN ORDER 98431383 INSTEAD OF 70101950.
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DRUMS

3 POWER

Refer to parts manual 70100292.
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4 HYDRAULICS

4.1 70102196 —100% TRUCK HYD. HOSE GROUP 14 YARD.......... 4-72
4.2 70102197 — BOOSTER HYD. HOSE GROUP..........cceevuiiiiinnnen. 4-72

4.1 70102196 —100% TRUCK HYD. HOSE GROUP 14 YARD

SCHEMATIC  PART NO. DESCRIPTION Qry

HOSE
NUMBER

1 70100008 HOSE-HYD-16/16-6000 PSI-32.00" 1

2 70100009 HOSE-HYD-12/12-4000 PSI-60.00" 1

3 98333548 HOSE-HYD-12/12-4000 PSI-29.00" 1

4 70102199 HOSE-HYD-12/12-4000 PSI-50" 1

5,6 70100012 HOSE-HYD-16/16-6000 PSI-60.00" 2

8 70100596 HOSE-HYD-4/4-6000 PSI-233.00" 1

9 70100015 HOSE-HYD-16/16-6000 PSI-25.00" 1

11 70102198 HOSE-HYD-8/8-4500 PSI-58.5" 1

12,13 70100018 HOSE-HYD-6/6-4000 PSI-306.00" 2

14,15 98336250 HOSE-HYD 6/6-5000 PSI-32.00" 2

25 70100599 HOSE-HYD-8/8-4000 PSI-62.00" 1

NOTE: SEE SECTION 12.1 FOR HOSE IDENTIFICATION ON SCHEMATIC

4.2 70102197 — BOOSTER HYD. HOSE GROUP

SCHEMATIC PART NO. DESCRIPTION QTy

HOSE
NUMBER

17 70100021 HOSE-HYD-8/8-4000 PSI-206.00" 1

18 70100022 HOSE-HYD-6/6-4000 PSI-198.00" 1

20 70100019 HOSE-HYD-6/6-4000 PSI-37.50" 1

21 98431708 HOSE-HYD-6/6-4000 PSI-66.00" 1

22 70102200 HOSE-HYD-8/8-4000 PSI-190.00" 1

19, 23 70100598 HOSE-HYD-8/8-4000 PSI-36.00" 2

NOTE: SEE SECTION 12.1 FOR HOSE IDENTIFICATION ON SCHEMATIC
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WATER
5 WATER

5.1 70100504 — ASSY, TANK, 150 GAL. RECIRCULATION .............. 5-74
5.1.1 70100503 KIT, TANK FITTINGS, RECIRCULATE ................. 5-75

5.2 70100500 — AUTO WASH DOWN, RECIRC.........covverrrirrrrernnne 5-77
5.2.1 70100502 — ASSY, RECIRULATION PUMP ........ccoocuvvvernnne 5-79
5.2.2 98443397 — ASSY, ICT WASHOUT FRONT PEDESTAL....... 5-82
5.2.3 98443453 — ASSY, REAR PEDESTAL WASHOUT................ 5-86

5.24 98432689 — HARNESS WASHOUT VALVES, WASHOUT..5-101
5.2.5 98432690 - HARN WASH CYCLE SWITCH, WASHOUT ...5-102
5.2.6 98432691 — HARNESS PUMP AIR VALVE, WASHOUT ....5-103

5.2.7 98432692 — HARNESS PLC POWER, WASHOUT ............. 5-104
5.3 98364276 — ASSY, SIDE MOUNT 150 & 125.......ccccvvvvvunneennne 5-105
5.4 70100901 — ASSY, DISCHARGE WASHOUT HOSE MOUNT ... 5-107
5.5 70101634 — ASSY, BYPASS.......oocviiiiiiiiiiiiiiiniii 5-108
5.6 70101641 — ASSY, HOSE SUPPORT .....ccccceiviiiiiiiiiiiicciiieee 5-111
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5.1 70100504 — ASSY, TANK, 150 GAL. RECIRCULATION

70100504
01 | 10/13/23

ITEM PART NO. DESCRIPTION QTY
1 30389438 WATER TANK ASSY 150 GAL. SS
2 30389441 DECAL-PLT, WATER LEVEL 150 GAL
3 70100503 KIT, TANK FITTINGS, RECIRCULATE
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WATER

5.1.1 70100503 KIT, TANK FITTINGS, RECIRCULATE

70100503
01 | 10/13/23

OL350H FiE
0L 330H.1

JNNd 40 3015 3UNS53dd
diNd 40 OM3 NOILONS
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ITEM PART NO. DESCRIPTION Qry
98362383 ASSY - GAUGE, WATER TANK

30303643 CLAMP - HYD, WORM GEAR 3/8"-7/8"
98425738 FITTING -HEX BUSH 1"X1/2" NPT GALVANIZED
98366649 BREATHER - VENT CAP, 1"NPT FEMALE, WATER
30314335 NIPPLE CLOSE 1/2" NPT

30330859 ELBOW, 90 DEG. 1" FNPT

30302180 CLAMP - HYD, T-BOLT 11/16"-1 1/4"

30389225 1" NPT X 1" HOSE BARB

30389217 BARBED HOSE FITTING-3/8"NPT X 3/8" BARB
30389223 VALVE, SHUT-OFF

30334927 ELBOW - 90° STREET, 3/4 NPT -150PSI GALV
30303372 BALL VALVE 3/4" NPT

30303371 FITTING-WATER, CLOSE NIPPLE 3/4" X 1-3/8"
30303369 FITTING, WATER, TEE 3/4" GALVANIZED
30301976 FITTING, 3/4" MNPT X 3/4" BARBED HOSE
30358631 HOSE, 3/8" 200 PSI RED, BULK

30315395 1IN BRASS BALL VALVE

30315394 FITTING, CLOSE NIPPLE 1" MNPT

O 00 N O Ul b WN B

S O = S
N O b WN RO
R R R R R NRRNNRNRRRERELNR

[EEN
o
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WATER

5.2 70100500 - AUTO WASH DOWN, RECIRC.

70100500
00 | 7/21/22
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ITEM PART NO. DESCRIPTION Qry

70100502 ASSY, RECIRULATION PUMP

98443397 ASSY, ICT WASHOUT FRONT PE

98443453 ASSY, REAR PED. ICT WASHOUT

98425737 DECAL - EXCESSIVE AIR PRESSURE
98432689 HARNESS WASHOUT VALVES, WASHOUT
98432690 HARNESS WASH CYCLE SWITCH, WASHOUT
98432691 HARNESS PUMP AIR VALVE, WASHOUT
98432692 HARNESS PLC POWER, WASHOUT
30301251 HOSE AIR/WATER 3/4" ID 200 PSI 12 FT

O 00 N O UT & WN K-
O e T N
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WATER

5.2.1 70100502 — ASSY, RECIRULATION PUMP

70100502
00 | 04/18/22

'HOSE TO
REAR PEDESTAL
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70100502
00 | 04/18/22
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WATER

ITEM

PART NO.

DESCRIPTION

QTY

O 00 N O Ul b WN BB

g
a U~ WN R O

98369219
30314474
30389225
30347007
98369220
30330858
30315395
30315394
98421138
98423397
30310678
30301976
30302180
10001859
10129840
10001283

PUMP - WATER, DIAPHRAGM, PNEUMATIC
FITTING - HYD, ELBOW STREET 1"

1" NPT X 1" HOSE BARB

FITTING - ELBOW, 1/4" NPT, 902 STREET
FITTING -PIPE NIPPLE,1"NPTX4",SCH 40,GAL
1" TEE

1IN BRASS BALL VALVE

FITTING, CLOSE NIPPLE 1" MNPT

FITTING - STR, 3/8" TUBE X 1/4" NPTM - BRASS
FITTING - ELBOW 1" PIPE GALVANIZED
1"-3/4" BUSHING

FITTING, 3/4" MNPT X 3/4" BARBED HOSE
CLAMP - HYD, T-BOLT 11/16"-1 1/4"

SCREW 1SO 4017 M 10 X 25-8.8-VZD

SCREW RETAINER SKM 12-GT320

NUT DIN 985 M 10-8-VZD

A OO PP W R RFRPERPREPWWNWEDNWERE
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5.2.2 98443397 — ASSY, ICT WASHOUT FRONT PEDESTAL

98443397
01 | 10/13/23
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WATER

98443397
01 | 10/13/23
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98443397
o1 | 10/13/23
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ITEM PART NO. DESCRIPTION Qry
1 98419492 PLC/IO MODULE 8IN/8OUT W/DEUTSCH 1
2 98434462 BRACKET-EXPANSION MODULE 1
3 98432626 COVER - EXPANSION MODULE 1
4 98423088 PUSHBUTTON BLACK, CPL. 1
5 98336171 FITTING - 3/8" 90° SWIVEL AIR DOT 2
6 98389428 FITTING - AR, 1/4 TUBE X 1/4 NPTM - BRASS 1
7 30359402 REGULATOR - PNEUMATIC, 0-160 PSI, 1/4NPT 1
8 10145911 SCREW RETAINER SKM 4-GT320 2
9 10001550 SCREW DIN 912 M 4 X 45-8.8-VZD 2
10 10069699 NUT DIN 985 M 4-A2-70 2
11 30357578 FITTING - STREET TEE, 1/4" NPT - BRASS 1
12 10011143 WASHER DIN 125 B 10.5-140HV-VZD 6
13 10001283 NUT DIN 985 M 10-8-VZD 3
14 10001859 SCREW ISO 4017 M 10 X 25-8.8-VZD 3
15 10011106 WASHER DIN 125 B 6.4-140HV-VZD 3
16 10011985 NUT DIN 985 M 6-8-A2C 3
17 10001575 SCREW DIN 912 M 6 X 20-8.8-VZD 3
18 98432854 WASHER DIN 125 B 5.3-140HV-A2C 8
19 10069700 NUT DIN 985 M 5-A2-70 4
20 10001740 SCREW ISO 4017 M 5 X 16-8.8-VZD 4
21 30386890 VALVE - BALL 1/4" FNPT 125 PSI BRASS 1/4 1
22 30359465 HARN - CLAMP, 3/4" ZP FULLY CUSHIONED 1
23 30303735 WASHER, FLAT, 1/4" USS, ZP 2
24 30334582 NUT - LOCK 1/4"-20 NC NYLON INSERT 1
25 30302132 SCREW, HHCS, 1/4-20 X 1.00" GR 5 FE/ZN 1
26 30351528 FITTING, EL 90 DEG 3/8" X 1/4" NPT NON SWIVEL 2
27 30305009 TUBE - PLASTIC, AIR LINE 3/8" OD/0.062 W 3FT

INTEGRAL dx 14 YARD MIXER TRUCK
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5.23 98443453 — ASSY, REAR PEDESTAL WASHOUT

98443453
o5 | 01/24/23
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WATER
98443453
05 I 01/24/23
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98443453
05 | 01/24/23

SECTION: A-A
(1:5)

5-88 | Page INTEGRAL dx 14 YARD MIXER TRUCK



’ 5
,f(/ﬂm:nnt)ﬂ

WATER

98443453
o5 | 01/24/23

SECTION: B-B
= a»s
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98443453
05 |

01/24/23
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SECTION: C-C
(1:8)
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WATER

98443453
o5 | 01/24/23

0000000y
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98443453
05 | 01/24/23

\ / T"— :
\ / 3 /’/
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(oY o Yaa¥aaY =%
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WATER

98443453
05 | 01/24/23

i NN
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98443453
05 | 01/24/23
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ITEM PART NO. DESCRIPTION QTyY
1 98423156 BRACKET - MAIN LH WASHOUT NOZZLE 1
2 98423180 BRACKET - DRUM FIN WASHOUT NOZZLE 1
3 98423249 FITTING - BULKHEAD 1/4" NPT BRASS 9
4 98423244 FITTING - HOSE BARB 1/2" HOSE 1/4" NPT 6
5 98424551 BRACKET - HOPPER WASHOUT NOZZLE 2
6 98423157 BRACKET - MAIN RH WASHOUT NOZZLE 1
7 98389394 NIPPLE BRASS PIPE 1/4" M NPT X CLOSE 7
8 98423247 FITTING -TEE REDUCER 1/2" RUN 1/4" BRANC 9
9 98423246 FITTING - HOSE BARB 1/2" HOSE 1/2" NPT 14
10 30303369 FITTING, WATER, TEE 3/4" GALVANIZED 1
11 98423250 FITTING - HOSE BARB 1/2" HOSE 3/4" NPT 2
12 70101610 CONNECTOR -TEE HOSE BARB 1/2", NYLON 1
13 70101612 CONNECTOR -WYE HOSE BARB 1/2", NYLON 5
14 98423253 FITTING - HOSE BARB 1/2" HOSE 1/4" NPT 1
15 98423344 FITTING - RED BUSH 3/4" NPT 1/2" NPT 1
16 98423259 FITTING - 90 HOSE BARB 1/2"HOSE 1/2"NPT 4
17 98423254 CLAMP -P CUSHIONED 7/8" DIA 13
18 98423251 BOLT-U 1/4-201-1/2" ID GALV 1
19 98442368 CLAMP - OETIKER EAR, 22.6 MM ID 10
20 98423409 CLAMP -P CUSHIONED 1-1/4" DIA 1
21 10001808 SCREW ISO 4017 M 8 X 25-8.8-VZD 9
22 10129842 SCREW RETAINER SKM 8-GT320 18
23 10001248 NUTISO 4032 M 8-8-VZD 9
24 10001764 SCREW DIN 933 M 6 X 20-8.8-VZD 9
25 10001244 NUTISO 4032 M 6-8-VZD 11
26 10134153 SCREW RETAINER SKM 6-GT320 24
27 10032145 SCHNORR LOCK WASHER S 20-GT500 7
28 98424585 NOZZLE FLAT SPRAY 80° 1.5GPM @ 40PSI 1/4 6
29 98424583 NOZZLE FLAT SPRAY 80° 3GPM @ 40PSI 1/4NP 3
30 30389265 PLUG-1/4NPT 1
31 98412586 PLUG - HEX HEAD, 1/2" NPT, 3000PSI -GALV 1
32 98443348 CLAMP -EAR, 37.6MM ID 3
33 98430834 VALVE-12VDC, MULTI-ZONE WASHOUT 1
34 70100704 CLAMP - STAUFF, PLASTIC 0.84" (21MM) 2
35 30307534 COVER PLATE - 3/4"-1" X 1 PLACE - ALL KVM 2
36 10001779 HHCS, M6 X 40,-8.8-VZD,4017 4
37 70100698 FITTING - ELBOW 45°, 1/4" NPT 2
38 70100768 SPRAY NOZZLE, 08 CAPACITY, 95 RATED ANGLE 7
39 70100703 FITTING - BULKHEAD 1/2" NPT BRASS 1
40 70100702 FITTING - TEE, 1/2" NPT 1
41 70100699 FITTING - ADAPTOR 1/4" TO 1/2" NPT 2
42 70100701 PIPE-2.5" LONG, 1/2" NPT 1

INTEGRAL dx 14 YARD MIXER TRUCK
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43 70100740 FITTING - BULKHEAD 1/4" NPT BRASS 5
44 30347007 FITTING - 1/4" STREET 90° ELBOW 9
45 70100700 PIPE - 16" LONG, 1/2" NPT 1
46 70100765 FITTING - 1/2" STREET 45° ELBOW 4
47 70100735 WASHER - BEVELED, 3/4" 10
48 70100767 SPRAY NOZZLE, 08 CAPACITY, 110 ANGLE 2
49 30303643 CLAMP - HYD, WORM GEAR 3/8"-7/8" 35
50 70100766 TUBE-1/2"ID EVA PLASTIC 55FT
51 70100899 PLATE, DISCHARGE WASHOUT 2
52 70100894 FITTING - 1/4" STREET 45° ELBOW 2
53 70100900 ASSY, WATER VALVE MANIFOLD MOUNT 1
54 30302133 SCREW - HHC, 1/4"-20UNC X 3/4" LG GR5 ZP 4
55 30389491 Y FITTING FOR WATER HOSE 3/4" 1
56 70101504 ADPT,3/4"FGHT X 1/2"HOSE BARB 1
57 30359261 HARN-CLAMP,3/4"SS PARTIAL CUSH 1
58 30303735 WASHER, FLAT, 1/4" USS, ZP 2
59 30373841 BOLT 1/4-20 X 3/4 MA15, MA140 1
60 30334582 NUT -LOCK 1/4"-20 NC NYLON INSERT 1
61 98425437 HOSE -AIR/WATER 1/2" ID 200 PSI BLACK 43 FT
62 30389226 HOSE - WATER, 1" 16 FT
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WATER

98443453
05 | 01/24/23
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98443453
05 | 01/24/23
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WATER

98443453
o5 | 01/24/23
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5.2.3.1 98443453 - ROUTING

PART NO. FROM TO APPROX. LENGTH (IN) REF. COLOR
98425437 A1l B 55 MUSTARD YELLOW
98425437 B C 11 PURPLE
98425437 C D 5 TEAL
98425437 D E 10 YELLOW
98425437 E F 7 N/A
98425437 E U 4.5 N/A
98425437 C G 23 GREEN
98425437 A2 H 89 BLUE
98425437 B I 88 LIGHT BLUE
98425437 | J 4 TAN
98425437 K K 2 N/A
98425437 K L 7 N/A
98425437 K \Y 5 N/A
98425437 | M 10 YELLOW
98425437 H K 26 ORANGE
98425437 A3 X 91 RED
98425437 X Y 38 N/A
98425437 Q X 94 N/A
98425437 Y R 28 N/A
98425437 Y W 18 N/A
98425437 R S 6 N/A
30389226 A4 T 192 BLACK
70100766 W N 13 N/A
70100766 N 0] 17 N/A
70100766 O P 21 N/A
70100766 P Q 13 N/A
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5.24 98432689 — HARNESS WASHOUT VALVES, WASHOUT

98432689
01 | 09/30/22
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WATER

5.2.5 98432690 — HARNESS WASH CYCLE SWITCH, WASHOUT

98432690
02 | 5/11/23
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5.2.6 98432691 — HARNESS PUMP AIR VALVE, WASHOUT

98432691
03 | 10/3/22

WATER

al 34M | # Nid

7227
=

YA | 67207

A
HO0D
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5.2.7 98432692 — HARNESS PLC POWER, WASHOUT

98432692
03 | 5/11/23

984194583

Fin
Number

1 PLC1 (=) Black
CAN_LO | Green
PLC3 ()| Black
PLC4 (+)| Red
CAN_HI Yellow
PLCE (+)| Red

Wire 1D Color

L
a|lom]|e|w]|m

98349338

Nmﬂ)er wire 1D | color

1 12y Red

2 Neg Black
PLC POWER

CAN_2

08398649

Pin Wire ID Color _
Number
1 CAN_HI | Yellow
2 CAN_LO| Green

CONNECTION WIRE#/COLOR

PLC POWER =1 2VIRED |BAWG
PLC MAIN D LC 6 [+)/RED IBAWG
PLC MAIN

CONNECTION
PLC POWER EG/ELK IBAWG

PLC MAIN i LC 3[-/BLK 16AWG
PLC MAIN PLC |[-/BLK |BAWG
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WATER

5.3 98364276 — ASSY, SIDE MOUNT 150 & 125

98364276
02 | 6/16/23

DETAIL: C
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ITEM PART NO. DESCRIPTION Qry
1 30386535 WATER TANK BKT - SIDE MOUNT (STD) 3
2 30312555 PARTS - RUBBER 2"X1/8"RUBBER 65-76 DUROM 6
3 30386355 PARTS-26" DIA. WATER TANK STRAP 3
4 30320750 HHCS1/2"-13 NCX41/2" LG GRADE 5 3
5 30302126 WASHER - FLAT, 1/2" ZINC FINISH USS 9
6 30307220 NUT-LOCK, 1/2"-13 NC NYLON 6
7 30302125 WASHER - FLAT, 5/8" (1-3/4" 0.D.) 12
8 30308219 SCREW -5/8"-11 NCX 2 1/4" LG GR.5 HHCS 6
9 30303797 NUT - NYLON LOCK, 5/8-11UNC - GR 5 - ZP 6
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5.4 70100901 - ASSY, DISCHARGE WASHOUT HOSE MOUNT

70100901
00 | 12/06/22

ITEM PART NO. DESCRIPTION QTyY
1 70100892 BRACKET, RECLAIMER HOSE 1
2 30302130 WASHER, FLAT,3/8, ZP 4
3 30302817 3/8-16 NC X 1-1/4 LG (SCREW) 2
4 30389195 NUT, NYLON LOCK,3/8-16UNC GR8, ZP 2
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5.5 70101634 — ASSY, BYPASS

70101634

o0 | 12/11/23

*Located on Street Side Fender
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WATER

70101634
o0 | 12/11/23

INTEGRAL dx 14 YARD MIXER TRUCK  5-109 | Page



i
WATER (INTEGRAL )..

ITEM PART NO. DESCRIPTION QTY

70101631 1" X 12 PIPE NIPPLE, GALV

30315395 1IN BRASS BALL VALVE

70101629 1" INLINE REDUCING TEE, GALV

30389225 1" NPT X 1" HOSE BARB

30309420 FITTING - WATER, COUPLING 3/4" MNPT-MGHT
70101633 PLT, BYPASS

70101632 U-BOLT,5/16"-18 X1 3/8" ID, ZP

30302128 WASHER - FLAT, 5/16"

30303735 WASHER, FLAT, 1/4" USS, ZP

30391374 NUT - 1/4 -20 NC NYLOCK

30302132 SCREW, HHCS, 1/4-20 X 1.00" GR 5 FE/ZN
30389226 HOSE - WATER, 1" 0.66 FT
70101630 1" HOSE PLUG 2

O 00 N O Ul B WN -

[EEGEE Y
N P O
2 DO DNRERRPNRREPR
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WATER

5.6 70101641 — ASSY, HOSE SUPPORT

70101641
00 | 12/15/23

(¢35

_ @
e

=/

(2

ITEM PART NO. DESCRIPTION QTY

1 70100889 PLATE - HOSE STAND OFF BRACKET
30302130 WASHER, FLAT,3/8, ZP

30389305 STRAP, 1" WATER HOSE (1 1/2" O.D. HOSE)
30302817 3/8-16 NC X 1-1/4 LG (SCREW)

30389195 NUT, NYLON LOCK,3/8-16UNC GRS, ZP

aua b w N
(N = S = SRR SN
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6 CONTROLS/ELECTRICAL

6.1 70100614 — ASSY, CONTROL PANEL, LARGE .......cccceevvununennne 6-113
6.2 98404767 — ASSY, MIXER REAR WORK LIGHT ......cccceevuiniennne 6-119
6.2.1 98425253 — HARNESS WORK LIGHTS REAR ................... 6-120
6.3 30413004 — ENGINE CONTROL PACCAR MX/X ..ccvrvveruvenenne 6-121
6.3.1 98402521 — HARNESS MIXER, PDM-BATTERY ............... 6-122
6.3.2 70100840 — CHASSIS INTERFACE ......ccccvviiiiiiiiiiiiieee 6-123
6.4 98419032 — ASSY, FRONT LIGHTED SLUMP METER.............. 6-124
6.4.1 70101684 —JUMPER HARNESS.......cccoovviimmmiiiiiiiiiiiiinnns 6-126
6.5 70101564 — INSTL, CAMERA INTEGRATION .......ccocurrvrierennnnn. 6-127

6.5.1 70101557 — HARNESS, CAMERA, M12-5F TO GX12-4F .6-128
6.5.2 70101560 — HARN, CAMERA, GX12-4M TO M12-5M....6-129
6.6 30408459 — TOP MOUNT LIGHT SINGLE .........coovvvmmiiiiiinnnnnn. 6-130
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6.1 70100614 — ASSY, CONTROL PANEL, LARGE

70100614
o0 | 06/11/22

CONTROLS/ELECTRICAL

L— 98402174 Kit SCT
Tilt Hopper (Ref)

_7 (13.90) —
Gasket seam located here FR O.\]T \,IE\\,

DOOR REMOVED
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70100614
o0 | 06/11/22
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CONTROLS/ELECTRICAL

70100614
00 | 06/11/22

98402174 Kit SCT
Tilt Hopper (Ref) \ :

98401172 Kit SCT
Incline Option (Ref)
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70100614
00 | _06/11/22
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CONTROLS/ELECTRICAL

70100614
00 | 06/11/22

INTEGRAL dx 14 YARD MIXER TRUCK  6-117 |Page
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ITEM PART NO. DESCRIPTION Qry
70100639 WMT - CONTROL PANEL ENCLOSURE
70100581 CONTROLLER, PLC CAN MIXER

30380822 PROT - VEC, MIXER, GEN IlI

98402032 ASSY CHUTE LOCK VALVE

10149005 SLIP-ON PROFILE, SELF-CLAMPING

98421138 SHT - FRMD, PANEL DOOR FOR ENCLOSURE
98421364 DOOR LATCH - WORK-LOAD RATED, LOCKABLE
10011106 WASHER DIN 125 B 6.4-140HV-VZD
10001764 SCREW DIN 933 M 6 X 20-8.8-VZD

10145912 SCREW RETAINER SKM 5-GT320

70100641 SCREW, M5-0.8 X 65

70100642 SCREW, M5-0.8 X 25

10001237 NUTISO 4032 M 5-8-VZD

98404560 BUSHING UNTHREADED SPACER, NYLON
10145911 SCREW RETAINER SKM 4-GT320

98404573 SCREW DIN 912 M 3 X 25-12.9 A2C

10001229 NUT DIN 934 M 3-8-A2C

10205470 SCREW DIN 84 M 4 X 12-4.8-VZD

10001230 NUT DIN 934 M 4-8-A2C

98399307 SENSOR SPEED DSA 1 SERIES 12 PART
70100640 1/2 X5/16 NYLON SPACER

70100654 1/4 1D SEALING PLUG

30302690 RUBBER EDGE - 3/16" BLACK W/METAL CORE

O 00 N O Ul b WN B
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CONTROLS/ELECTRICAL

6.2 98404767 — ASSY, MIXER REAR WORK LIGHT

98404767

ITEM PART NO. DESCRIPTION QTyY
1 98425253 HARNESS WORK LIGHTS REAR 1
2 98388565 LIGHT LED WORKLIGHT 10-48V/12W
3 30389998 GUARD - RUBBER 9/16 GROMMET 2
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6.2.1 98425253 — HARNESS WORK LIGHTS REAR

98425253
01 | 3/8/21
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6.3 30413004 — ENGINE CONTROL PACCAR MX/X

CONTROLS/ELECTRICAL

30413004
00 | 12/6/24

PART NO. DESCRIPTION QrYy
98402521 HARNESS MIXER, PDM-BATTERY 1
70100840 CHASSIS INTERFACE
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CONTROLS/ELECTRICAL

6.3.1 98402521 — HARNESS MIXER, PDM-BATTERY

98402521
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2 aJ4nB| 4

0O &
|

'2300) 3301 =

2. UoBY 18304

LOHUOT, S0 jaqo)

o

£ aJnb1 4

e

AG DMWOT “NdD
99 OMeDT ‘Pay

g aJ4nby 4
0SLED—] [«

'g puo

'S puD
2 aJnbj4 sag

£ 24nB1 4 o2

6-122 | Page INTEGRAL dx 14 YARD MIXER TRUCK



"m
[(/ﬂrmmt)ﬂ

CONTROLS/ELECTRICAL

6.3.2 70100840 — CHASSIS INTERFACE
o1 | 10/03/22
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6.4 98419032 — ASSY, FRONT LIGHTED SLUMP METER

98419032
02 | 1/11/22

T E
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CONTROLS/ELECTRICAL

ITEM PART NO. DESCRIPTION Qry

30386244 PLT - SLUMP GAGE BRACKET

30389275 ASSY., FITTING , FEMALE BULKHEAD
98415152 GAUGE , SLUMP, LIGHTED, 5000PS|
30389212 FITTING - HYD TEE #4 37° SWIV NUT RUN
98344386 HOSE - HYD SAE 4/4 X 22" - 5850 PS|
98399494 HARNESS ,MIXER, REAR WORK LIGH
98349338 CONNECTOR 2-PIN MALE

30337526 WDGLCK, DT, RCP, 2POS

30337545 PIN, SZ16, 16-20AWG

70101684 JUMPER HARNESS

O 00 N O UT & WN K-
RPN R R R R R R NBR

[EEN
o
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6.4.1 70101684 — JUMPER HARNESS

70101684
00 | 1/19/23
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CONTROLS/ELECTRICAL

6.5 70101564 — INSTL, CAMERA INTEGRATION

70101564
00 | 10/13/23

TO DIZFLAY
Q COWNECTOR 7
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WVIDED CONNECTOR
FROM 98397801
HARNESS

ASSEMELY NOTES:

12 REMOWE THE CONNECTOR LABELED *“VIDEO* FROM
THE 98397801 CAE HARNESS FROM POSITION 7 AT
THE EBACK OF THE DISPLAY,

23 CONNECT THE “VIDEO® COWNNECTOR TO THE MIZ2
CONNECTION OM THE FEMALE CABLE ASSEMBLY
CITEM 1),

3> CONNECT THE OTHER END OF ITEM 1 TO THE REAR
CAMERA INPUT ON THE SWITCHER BOX,

4 CONNECT THE M1z CONNZCTION OF THE MALE CABLE
ASSEMELY (ITEM 2> TO POSITION 7 ON THE BACK
OF THE DISPLAY,

53 CONMNECT THE OTHER END OF ITEM 2 TO THE

VIDED OUTPUT ON THE SWITCHER EOX

ITEM PART NO. DESCRIPTION QTyY
1 70101557 HARN, CAMERA, M12-5F TO GX12-4F 1
2 70101560 HARN, CAMERA, GX12-4M TO M12-5M 1
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6.5.1 70101557 — HARNESS, CAMERA, M12-5F TO GX12-4F
70101557
oo | 10/13/23
CONNECTOR COMNMECTOR A&
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CONTROLS/ELECTRICAL

6.5.2 70101560 — HARNESS, CAMERA, GX12-4M TO M12-5M
70101560
oo | 10/13/23
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6.6 30408459 — TOP MOUNT LIGHT SINGLE

30408459

00

9/13/24
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CONTROLS/ELECTRICAL

ITEM  PART NO. DESCRIPTION QTyY

98386632 ENCLOSURE SINGLE LIGHT BOX
30389479 PARTS - LIGHT GROMMET 4"
30363925 HARNESS - LIGHT, TAIL, UPPER
30302132 SCREW - HHC, 1/4"-20X 1" GR 5
30334582 NUT - LOCK 1/4"-20 NC NYLON |
30303735 WASHER - FLAT, 1/4" USS-FE/ZN
98386730 SEAL GROMMET, 13/16" OD X 3/8"
98385934 HARNESS 2-WIRE ADAPTER
30386308 LIGHT -4" ROUND, RED LED 6-DI

O 00 N O Ul B WN -
N P, N 0O BB NDNNN
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98386632

oo | 09/09/14
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30363925
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98385934
I

8.00"
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FENDERS

7 FENDERS
7.1 70100792 — MIDSHIP FENDER GROUP........ccccuvriiiiiiiiiinnen. 7-136
7.1.1 70100754 — ASSY, FENDER GROUP, OVAL MARKER...... 7-137
7.2 30369340 — HARNESS - MIDSHIP-TURN-MIXER.........cccouuee. 7-143
7.3 70101638 — HARNESS, MIDSHIP POWER PB/KW.................. 7-144
7.4 70101517 — ASSY, D-LOCK, TOOL HOLDERS.........ccccvvverrnnnen. 7-145

INTEGRAL dx 14 YARD MIXER TRUCK
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FENDERS

7.1 70100792 — MIDSHIP FENDER GROUP

70100792
01 | 1/25/24

NOTE: ITEM 3 RUNS FROM UNDER CENTER OF CAB TO EACH OVAL LIGHT

ITEM PART NO. DESCRIPTION QTY
1 70100754 ASSY, FENDER GROUP, OVAL MARKER 1
2 30369340 HARNESS, MIDSHIP-TURN-MIXER

3 70101638 HARNESS, MIDSHIP POWER PB/KW 1
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FENDERS

7.1.1 70100754 — ASSY, FENDER GROUP, OVAL MARKER

70100754
o0 I 08/08/22

INTEGRAL dx 14 YARD MIXER TRUCK  7-137 | Page
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70100754
o0 I 08/08/22

Y TIv13d
=

ITEM PART NO. DESCRIPTION QTY
1 70100755 ASSY, FENDER 115" CS 1

2 70100756 ASSY, FENDER REAR, SS 1

3 30302654 SCREW -1/2"-13NCX11/2"LG GR.5HHCS 16

4 30302126 WASHER, 9/16" ID X 1-3/8" OD X .08" THICK 32

5 30307220 NUT, NYLON LOCK1/2 -13UNC 16

6* 98385934 HARNESS 2-WIRE ADAPTER 2

*ITEM NOT SHOWN.
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FENDERS

7.1.1.1 70100755 — ASSY, FENDER 115" CS

70100755
00 | 8/19/22

DETAIL A
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ITEM PART NO. DESCRIPTION Qry
1 70100757 FENDER PLATFORM RH 1

2 70100627 PLATE — FENDER RBACKET CURB SIDE 1

3 70100632 WLDT —FENDER BRACKET CS 1

4 30302817 HHCS, 3/8”-16 X1 1/4” 12

5 30389194 WASHER —SPRING, 3/8” RUBBER BONDED 12

6 30302130 WASHER, FLAT 3/8 12

7 30389195 NUT-3/8"-16 NYLOCK 12

8 30389282 SPACER, NEOPRENE 42

9 30369467 LIGHT — MARKER RED 2.5” LED 1
10 30369473 PARTS — LIGHT GROMMET 2.5” 1
11 30389479 PARTS — LIGHT GROMMET 4” 2
12 30386308 LIGHT—4” ROUND, RED LED 1
13 98385935 LIGHT —4” ROUND, REVERSE LED 1
14 30386304 LIGHT —AMBER LED TURN/SIGNAL OVAL 1
15 30380820 LIGHT —GROMMET, 6” OVAL 1
16* 70102008 REFLECTOR, 2" DIA RED, ADHESIVE 2

*ITEM NOT SHOWN
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FENDERS

7.1.1.2 70100756 — ASSY, FENDER REAR, SS

70100756
00 | 8/19/22

DETAIL A

INTEGRAL dx 14 YARD MIXER TRUCK  7-141 | Page



i
FENDERS (INTEGRAL )..

ITEM PART NO. DESCRIPTION Qry
1 70100758 FENDER PLATFORM LH 1
2 70100628 PLATE — FENDER RBACKET CURB SIDE
3 70100635 WLDT —FENDER BRACKET SS 1
4 30302817 HHCS, 3/8”-16 X1 1/4” 12
5 30389194 WASHER —SPRING, 3/8” RUBBER BONDED 12
6 30389195 NUT-3/8"-16 NYLOCK 12
7 30386304 LIGHT—AMBER LED TURN/SIGNAL OVAL 1
8 30389479 PARTS - LIGHT GROMMET 4” 2
9 30386308 LIGHT—4” ROUND, RED LED 1

10 98385935 LIGHT —4” ROUND, REVERSE LED 1
11 30369473 PARTS — LIGHT GROMMET 2.5” 1
12 30369467 LIGHT — MARKER RED 2.5” LED 1
13 30302130 WASHER, FLAT 3/8 12
14 30389282 SPACER, NEOPRENE 42
15 30380820 LIGHT —GROMMET, 6” OVAL 1

16* 70102008 REFLECTOR, 2" DIA RED, ADHESIVE
*ITEM NOT SHOWN
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FENDERS

7.2 30369340 — HARNESS - MIDSHIP-TURN-MIXER

30369340

o4 | 12/13/23
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7.3 70101638 — HARNESS, MIDSHIP POWER PB/KW

70101638

oo | 12/13/23

7-144 | Page INTEGRAL dx 14 YARD MIXER TRUCK



@ -
[(Iﬂl’[ﬂﬂﬂ%

FENDERS

7.4 70101517 — ASSY, D-LOCK, TOOL HOLDERS

70101517

o0 | 12/15/23

(13.00)

|
511

Jr% (40.00} Jf% 1
ITEM PART NO. DESCRIPTION QTyY
1 70101516 D-LOCK 1
2 30373903 SCREW - HHCS, 5/16-18UNC X 1" -GR 5 6
3 30302128 WASHER - FLAT, 5/16" 12
4 30390383 NUT-5/16" NYLOCK 6
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8 CHUTES
8.1 98384258 — CHUTES 3 FULL ALUMINUM.......c.ccovviiiininnnnn. 8-147
8.1.1 30408417 —SIDE CHUTE CRADLE W/3 CHUTES............. 8-148
8.2 70102193 — ASSY, HYD. FOLDOVER CHUTE W/BOOSTER......8-151
8.2.1 98429663 — ASSY, HYD. FLIP CHUTE, MODIFIED............ 8-157
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CHUTES
8.1 98384258 — CHUTES 3 FULL ALUMINUM
98384258
|  7/21/21

ITEM PART NO. DESCRIPTION QTY
1 98384255 WELDMENT ALUM EXT CHUTE 48" LONG 3
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8.1.1 30408417 — SIDE CHUTE CRADLE W/3 CHUTES
30408417
01 | 5/6/24
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CHUTES

30408417

01 | 5/6/24

INTEGRAL dx 14 YARD MIXER TRUCK  8-149 | Page



i
CHUTES (INTEGRAL )..

ITEM PART NO. DESCRIPTION Qry
1 30389066 CHUTE STORAGE RACK (3 PLACE) 2
2 30303207 HHCS1/4"-20NCX11/2"LG G 6
3 30303735 WASHER - FLAT, 1/4" USS-FE/ZN 12
4 30334582 NUT - LOCK 1/4"-20 NC NYLON | 6
5 30350010 BOLT FLANGE GR8 5/8"-11 X 4" 4
6 98394255 NUT-HEX, 5/8-11UNC, NYLOCK GR8 4
7 30302125 WASHER - FLAT, 5/8" (1-3/4" O. 4
8 30389181 CHUTE STRAP 10" TRUCK MIXER 6
9 30389959 CASTING - CHUTE CLAMP, MIXER 6
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CHUTES

8.2 70102193 - ASSY, HYD. FOLDOVER CHUTE W/BOOSTER

70102193
00 2/6/25
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70102193
00 |  2/6/25
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CHUTES

70102193
00 | 2/6/25

ITEM 4
INCLUDED
AS
REFERENCE
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70102193
00 | 2/6/25
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CHUTES

70102193
00 | 2/6/25
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ITEM PART NO. DESCRIPTION QTyY
1 70101892 VALVE, CHUTE FOLD 1
2 70101738 VALVE, FLOW REGULATOR SAE 6 2
3 30389170 FITTING - HYD #6 37° X #8 ORB 2
4 30389462 FITTING - HYD 90° ELB #8 37° X #8 ORB 3
5 30389374 FITTING - HYD 90° ELB #6 SWIV X #6 37° 1
6 70101744 FITTING - HYD #6 37° X #10 ORB 1
7 70101745 FTG, 90° ELB #6 SWIV 37°X #60RB 2
8 30389362 FITTING - HYD #6 37° X #6 ORB 2
9 98429663 ASSY, HYD. FLIP CHUTE, MODIFIED 1
10 98430964 FITTING - HYD TEE #8 37° SWIV NUT RUN 1
11 70100786 FITTING - HYD. 45° #4 ORB X #6 37° FLARE 2
12 10011311 SCREW ISO 4014 M 8 x 65-8.8-VZD 2
13 10010371 WASHER DIN 125 B 8.4-140HV-A2C 4
14 10001248 NUTISO 4032 M 8-8-VZD 2
15 70102204 FITTING - HYD #8 FJICTO #6 MIIC 1
16 98389430 PARTS TIE MOUNT W/O PILOT NYLON 14.8" 1
17 98430289 HOSE, HYD SAE 6/6 x 122" - 5000 PSI 1
18 98430288 HOSE, HYD SAE 6/6 x 113" - 5000 PSI 1
19 70102203 HOSE, HYD SAE 6/6 x 256.5" - 5000 PSI 1
20 70102195 HOSE, HYD SAE 8/8 x 275" - 4500 PSI 1
21 70102194 HOSE, HYD SAE 8/8 x 262" - 4500 PSI 1

NOTE: CYLINDER PORTS MUST FACE DOWN
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CHUTES

8.2.1 98429663 — ASSY, HYD. FLIP CHUTE, MODIFIED

98429663
01 | 8/26/22
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BOOSTER

ITEM PART NO. DESCRIPTION QTyY

1 98398488 WMT, PIVOTS, FOLDOVER, HYD. FOLD CHUTE 1
2 98429581 WMT, DRIVE LINKAGE, HYD. FOLD CHUTE 1
3 70100785 HYD CYLINDER, 1.5”/1” X 8” 1
4 30373837 NUT, JAM, 5/8-16 8
5 98398808 WMT, PIVOTS, MAIN HYD., FOLD CHUTE 1
6 98429662 PIN —CLEVIS, 3/4” X 2” 2
7 98429591 BEARING, THRUST, 0.758 ID X 1 1/4 OD 12
8 30304213 WASHER, FLAT, HARDENED 3/4" 2
9 98429589 HHCS SHOULDER, 3/4"-10 X 2” 4
10 98429715 WASHER, FLAT, 3/4" 8
11 30358961 HHCS, 3/4"-10X3 1/2" 1
12 98398164 PLATE, KIDNEY LINKAGE, HYD. FOLD CHUTE 1
13 30308525 NUT, NYLOCK, 3/4”-10 1
14 70100764 CLAMPING COLLAR, CYLINDER 2
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BOOSTER

9 BOOSTER
9.1 30412462 — MOUNTING 100% BOOSTER .......ccceevvrerrrirnnnnn. 9-159
9.2 70101644 — TRUCK PREP 100% BSTR 14YARD.........ccccuvenee. 9-162
9.2.1 98404102 — HARNESS MIXER, DUAL TAIL LIGHT ........... 9-166

9.2.2 30358382 — HARNESS CONT TAIL MARKER LIGHTS....... 9-167
9.2.3 30389128 — HARNESS BOOSTER LIGHTING TRUCK........ 9-168

9.2.4 30359462 — HARNESS BACKUP ALARM .......ccccviiiinnnen. 9-169
9.2.5 70100809 — HARNESS REVERSE ALARM ......ccccouvvvirunen. 9-170
9.3 30412464 — FINAL PREP & ACC MIXER BOOSTER ................. 9-171
9.3.1 70100537 — TAIL LIGHT HARNESS.......ccccoviiiiiiiiiiinennnn, 9-172
9.4 30407290 — BOOSTER BUMPER STANDARD OP.................... 9-173
9.5 70102189 — ASSY, EP BSTR EATON-P7300, CRO033.............. 9-174
9.5.1 98407336 — ASSY, BOOSTER EP EATON ......cccvrvviierennnn. 9-178
9.5.2 98404274 — ASSY, HYDRAULIC BOOSTER CYLINDER...... 9-180
9.5.3 70101688 — ASSY, ASA OIL COOLER FITTINGS. ............... 9-182
9.5.4 98404304 — ASSY, CHUTE CYLINDER FITTINGS............... 9-184
9.5.5 98404271 — ASSY, BOOSTER VALVE.........ovvvmmiriieiennnnn. 9-186
9.5.6 98416002 — ASSY, MOTOR, EATON ......cccovvriiniiininnnnen. 9-188
9.5.7 98402523 — HARNESS MIXER, BOOSTER ......cccvvvvrnnnnen. 9-190
9.5.8 98402525 - HARNESS MIXER, DRUM CHARGING.......... 9-191
9.59 70101290 — HARNESS MIXER, CAB CONNECT ............... 9-192
9.5.10 98397801 — HARNESS MIXER, CAB PROP ...........ccceuuueee. 9-193
9.5.11 70100923 — HARNESS MIXER, MAIN, CR0033 ............... 9-194
9.5.12 98405135 - HARNESS MIXER, EATON ADAPTER ........... 9-195
9.5.13 98414087 — ASSY, REAR PED ELECTRICAL.......ccceevruueen. 9-196
9.6 98404269 — ASSY, HYD BOOSTER TANK......coccvviiiiiiiiiiinen, 9-202
9.7 70101642 — ASSY, BOOSTER AXLE, AIR L....evvviiiieiiiiiiiinieeen, 9-204
9.7.1 70101269 — ASSY, BOOSTER AXLE (PLAIN) .....cccceeruuenee. 9-216

9.7.2 98420193 — ASSY, BOOSTER AIR LINE RELAY VALVE .....9-222
9.7.3 30389129 — HARNESS CONT, TAIL LIGHT BOOSTER ...... 9-224

9.7.4 70101647 — WLDT, LATCH BOLT ON..ccceevvviinnriiiinnennne 9-225
9.7.5 70102180 — WELD INSTRUCTION, 14 YARD PIN ............ 9-226
9.8 30386491 - TIRE, MNTD 11R22.5 LRH 22.5X8.25 AL............ 9-233
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BOOSTER

9.1 30412462 — MOUNTING 100% BOOSTER

30412462
| 3/4/19
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BOOSTER
ITEM PART NO. DESCRIPTION QTyY
1 30389226 HOSE - WATER, 1" 17
2 30303225 HOSE CLAMP 13/16" -1 3/4" #2 2
3 30339771 FITTING RDCR HEX NPPLE 1/2-1/4 1
4 30339774 VALVE-PNEU, PRESSURE PROTECT 1
5 30386769 ASSY, AIR PANEL 0-60 COMPLETE 1
6 30345410 OIL-HYD, ISO VG 46, BULK GA 23
7 98373298 PART NYLON HOSE SLEEVE 2.25DIA 2
8 30348486 FITTING - PNEU, UNION TEE, 3/8 2
9 30351528 FITTING - ELB 90° 3/8" TUBE X 1/4” NPT 1
10 70100916 ASSY, MTG. BRACKET, AIR PANEL 1
11 98417818 STRAP, HANGING — HS412 2

NOTE: ITEMS 5, 10 & 11 MAY NOT BE USED

INTEGRAL dx 14 YARD MIXER TRUCK
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9.2 70101644 — TRUCK PREP 100% BSTR 14YARD

70101644
00 | 1/25/24
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BOOSTER

70101644
00 | 1/25/24
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70101644
00 | 1/25/24
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ITEM PART NO. DESCRIPTION Qry
1 70101250 CYLINDER, BOOSTER TANDEM 1
2 98329215 WMT - BRKT, BOOSTER CYL MNT 1
3 30389839 PIN - BOOSTER PIVOT, SPLIT PIN 2
4 10002132 SCREW ISO 4014 M 20 X 90-10.9- 16
5 30392112 NUT TOPLOCK M20 16
6 10001509 WASHER DIN 6916 21-C45-GT500 32
7 70100830 SCREW-HEX 7/8"-14X3.00" GR. 8 30
8 30386508 WASHER - FLAT, TENSION X 7.8", 60
9 70100831 NUT- 7/8"-14 GR. C TOP LOCK 30
10 30305009 TUBE-PLSTC, AIR LINE 3/8"/.06W AS REQUIRED
11 30305010 HOSE - PNEU, 1/2" PFT-8B PLAST AS REQUIRED
12 30359238 FITTING - AIR, 3/4"-20 X 3/8" 2
13 30360825 HOSE PROTECTOR HP-B-15 6
14 30367385 CLAMP-BEAM,HAMMER-ON- 5/16-1/2 6
15 30358382 HARN - CONT TAIL MARKER LIGHTS 2
16 98404102 HARNESS MIXER, DUAL TAIL LIGHT 1
17 30346562 ENCL-TERM BOX, 7-TERM MIDLAND 2
18 30389128 HARNESS BOOSTER LIGHTING TRUCK 1
19 30337019 ANNC - ALARM BACK-UP 12V 2
20 30359462 HARN - BACKUP ALARM, MIXER 1
21 70100809 REVERSE ALARM HARNESS 1
22 30390383 NUT - 5/16"-18 NYLOCK 4
23 30393193 HHCS 5/16"-18X1-1/2 4
24 30302128 WASHER - FLAT, 5/16" 8
25 30302132 HHCS, 1/4-20 x 1.00" 2
26 30303735 WASHER - FLAT, 1/4" 4
27 30334582 NUT - 1/4"-20 NYLOCK 2

INTEGRAL dx 14 YARD MIXER TRUCK
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BOOSTER

9.2.1 98404102 — HARNESS MIXER, DUAL TAIL LIGHT

98404102

oo | 12/16/15

OMYS1 UJo
OMYST Uug
DME9T Mg
OMYPT 3UM

MMW
06
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o

30358382 — HARNESS CONT TAIL MARKER LIGHTS

9.2.2

30358382

04/02/01

(30342974

SEE FIGURES 3

FIGURE 1

REF3

€30347231 REP

FIGURE 2
(30342986 REF)

SEE FIGURES 1 & 2

30342986 ~ CONNECTOR 4 PUOLE
30342974 - TERMINAL MALE (4
30347231 — CABLE SEAL (42

CONN PIN | VIRE #
A
FIGURE 3 T
30305266 T TReD
D[ BROWN

2.5 FEET

& INCHES TYP

PROTECTION HOSE PG-9 236.0°
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BOOSTER
9.23 30389128 — HARNESS BOOSTER LIGHTING TRUCK
30389128
B | 06/08/05
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9.24 30359462 — HARNESS BACKUP ALARM
30359462
A | 09/13/01

N

¥X34 6-0d -

eely

\- ANTHHS LY3H /€
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9.2.5 70100809 — HARNESS REVERSE ALARM

70100809

oo | 09/07/22

002
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BOOSTER
9.3 30412464 - FINAL PREP & ACC MIXER BOOSTER

ITEM  PART NO. DESCRIPTION QTy
1 30302673 PARTS-WATER HOSE NOZZLE 7239
2 30377691 HOSE - WATER, 5/8"X 30' 200PS|
3 98404968 KIT - SAFETY DECAL BOOSTER
4 30304547 PARTS - CABLE TIE NYL.19 X 14 100
5 30304548 PARTS - CABLE TIE NYLON .31 X 100
6 70100537 TAIL LIGHT HARNESS 2

NOTES: ITEMS 1 AND 2 SHIPPED SEPARATELY. FOR INFORMATION ON
ITEM 3 SEE SECTION 11.
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BOOSTER

70100537 — TAIL LIGHT HARNESS

9.3.1

70100537

09/29/22

01

[5)]
8]

wht 16AWG o]

Yel 16AWGOTFH———

Brn 16AWGOT—
Blu 16AWGC CT—

; 8

Connector 30361239

T

PIN

WIRE

A

|6 GA BLU

|6 GA BRN

|6 GA YEL

B
C
E

|6 GA WHT

INTEGRAL dx 14 YARD MIXER TRUCK
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9.4 30407290 — BOOSTER BUMPER STANDARD OP

30407290
[ 3/4/19

ITEM PART NO. DESCRIPTION QTyY

1 30386272 WMT, REAR BUMPER, GEN 2 BOOSTER 1
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9.5 70102189 — ASSY, EP BSTR EATON-P7300, CRO033

70102189
00 | 2/5/25

9-174 | Page INTEGRAL dx 14 YARD MIXER TRUCK



’ .
]f(/ﬂrsmﬂt)ﬂ

BOOSTER

70102189
00 | 2/5/25
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BOOSTER

70102189
00 | 2/5/25

JRIDAD SAFETY INSTRUCTIONS
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BOOSTER

ITEM

PART NO.

DESCRIPTION

QTY

O 00 N O Ul B W N -

[
N P O

13

98407336
98404274
70101688
98404304
98404271
98416002
98402523
98402525
70102190
98397801
70100923
98405135
98414087

ASSY, BOOSTER EP EATON

ASSY, HYDRAULIC BOOSTER CYLINDER
ASSY, ASA OIL COOLER FITTINGS
ASSY, CHUTE CYLINDER FITTINGS
ASSY, BOOSTER VALVE

ASSY, MOTOR, EATON

HARNESS MIXER, BOOSTER
HARNESS MIXER, DRUM CHARGING
HARNESS MIXER, CAB CONNECT
HARNESS MIXER, CAB PROP CON
HARNESS MIXER, MAIN, CRO033
HARNESS MIXER, EATON ADAPTER
ASSY, REAR PED ELECTRICAL

PR R R R R R R R R R R R

NOTE: HARNESSES CONNECT TO MAIN HARNESS INSIDE CONTROL BOX

INTEGRAL dx 14 YARD MIXER TRUCK
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9.5.1 98407336 — ASSY, BOOSTER EP EATON

98407336
05 | 03/22/23

NMOHS ION 9T INTII (1
JILON
s 0. ~ \\
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ITEM

PART NO.

DESCRIPTION

QTY

O 00 N O Ul b WN BB

g
a U~ WN R O

30302817
10042863
30389166
30389365
30309759
10011143
98324110
30309760
30389486
98397349
30389462
70101200
10129841
98398643
30389465
70100071

3/8-16 NC X 1-1/4 LG (SCREW)

O-RING 79 X 2 NBR 70

FITTING - HYD 90° ELB #12 37° X #12 ORB
FITTING - HYD #16 37° X #16 ORB

FLANGE ELBOW - CODE 62 1" SAE FLANGE X 1
WASHER DIN 125 B 10.5-140HV-VZD

FITTING HYD #16 FLARE TO #20 ORB

FLANGE KIT - 1", CODE 62

FITTING - HYD 90° ELB #16 SWIV X #16 37°
PUMP - HYD, REAR PORTED BOOSTER AXLE,REX
FITTING - HYD 90° ELB #8 37° X #8 ORB
PUMP, HYD, EATON 54, CW, FC

SCREW RETAINER SKM 10-GT320

FITTING -HYD, PLUG #12 ORB

FITTING - HYD #8 37° X #12 ORB

1310 STRAP AND BOLT KIT

P R RPN R ERPRPRNNRNNERRRLRN
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9.5.2 98404274 — ASSY, HYDRAULIC BOOSTER CYLINDER

98404274
04 | 01/03/22
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ITEM

PART NO.

DESCRIPTION

QTY

O 00 N O Ul b WN P

I O =
2 W N R O

30389160
30389165
30389132
30389730
30389162
30386265
30389385
30389465
30389362
98397598
30389133
30302118
10129841
70100180

INTEGRAL dx 14 YARD MIXER TRUCK

FITTING - HYD 90° ELB #6 37° X #6 ORB
FITTING - HYD 90° ELB #8 37° X #12 ORB
VALVE - HYD, PISTON END BOOSTER AXLE
CLAMP - HOSE, RUBBER LINED X 1
FITTING - HYD UNION #12 ORB X #12 ORB
FITTING ELBOW LNG #8 ORB TO #8 FLARE
FITTING - HYD 90° ELB #6 37° X #4 ORB
FITTING - HYD #8 37° X #12 ORB

FITTING - HYD #6 37° X #6 ORB

SENSOR PSI 4-20MA

VALVE - HYD, ROD END AXLE

HHCS, 3/8-16UNC X 1.00" GRS, YZP
SCREW RETAINER SKM 10-GT320

FITTING - HYD, 90L_60RB_6JIC

R R R R R R NRRNRRRER
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BOOSTER

9.5.3 70101688 — ASSY, ASA OIL COOLER FITTINGS

70101688
00 | 1/30/24
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BOOSTER
ITEM PARTNO. DESCRIPTION Qry
1 70101687 OIL COOLER WITH INTERNAL BYPASS 1
2 30389358 FITTING - HYD 90° ELB #12 37° X #16 ORB 2
3 10001357 SCREW ISO 4017 M 16 X 60-8.8-VZD 4
4 10133552 SCREW RETAINER SKM 16-GT320 8
5 10001286 NUT DIN 985 M 16-8-VZD 4
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BOOSTER

9.5.4 98404304 — ASSY, CHUTE CYLINDER FITTINGS

98404304

o1 | 09/30/21
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BOOSTER

ITEM PARTNO. DESCRIPTION Qry

30389813 CYLINDER - CHUTE, MIXER W/PILOT OPERATED 1
30349328 SCREW -7/8"-9 UNC X4 1/2"LG GR.5 HHCS 2
30389198 WASHER - FLAT, 7/8" SAE STD. 4
30389199 NUT, LOCK 7/8"-9 UNC (NYLOCK) GR.5 2
70100180 FITTING - HYD, 90L_60RB_6JIC 2
70100181 FITTING - HYD, 6JIC 3/64 ORIFICE 2

A Ul A WN
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BOOSTER

9.5.5 98404271 — ASSY, BOOSTER VALVE

98404271

oo | 01/03/22
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BOOSTER

ITEM PART NO. DESCRIPTION Qry

98397730 VALVE - HYD, MIXER CHUTE AND BOOSTER
30389462 FITTING - HYD 90° ELB #8 37° X #8 ORB
30389390 FITTING - HYD. 90 DEG. ELB #8 37 JIC X #10 ORB
30389170 FITTING - HYD #6 37° X #8 ORB

30389160 FITTING - HYD 90° ELB #6 37° X #6 ORB
30358418 FITTING - HYD 90° ELB #4 SWIV X #4 37°
30389961 FITTING - HYD CONNECTOR JIC SWIVEL, #4 TUB
98404171 FITTING - HYD, LONG ELB,#4 37° X ORB
30389692 GAUGE - HYD, PRESSURE 0-5000 PSI G 1/4"
30386265 FITTING - ELBOW LNG #8 ORB TO #8 FLARE
98404181 FITTING - HYD, #4 JIC SWIVEL MALE, FEMALE
10129841 SCREW - RETAINER SKM 10-GT320

30302118 SCREW - HHC, 3/8-16UNC X 1.00" GR 5 Y.Z.

O 00 N O Ul b WN P

I
N —, O
N NR R RRRRRNRRER

[E
w
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9.5.6 98416002 — ASSY, MOTOR, EATON

98416002
02 | 01/03/22
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BOOSTER

ITEM PART NO. DESCRIPTION QTyY
70101218 MOTOR, W/4 WIRE SPEED SENSOR

30309759 FLANGE ELBOW - CODE 62 1" SAE FLANGE X 1
30309760 FLANGEKIT-1", CODE 62 2

30389210 FITTING - HYD #12 37° X #12 ORB

30389167 FITTING - HYD 90° ELB #4 37° X #6 ORB

98404186 FITTING - HYD, TEE, #4 37X#4 37#40RBFEM
30389166 FITTING - HYD 90° ELB #12 37° X #12 ORB

10129840 SCREW RETAINER SKM 12-GT320

10001519 SCREW ISO 4017 M 12 X 35-8.8-VZD

NOTE: MOTORS COULD HAVE DIFFERENT SPEED SENSOR WIRING. SEE

SECTION 2 FOR THE DIFFERENT HARNESS THAT CAN BE USED.

O 00O N OO U D WIN -
AR RP P RPNNPR
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98402523

05

98402523 — HARNESS MIXER, BOOSTER

BOOSTER
9.5.7

\ Booster PSI Sensor

Singll | i

20 | Chute Pas Prox

=1

Booster Cantrol

Brold

O OO OO OO XA

{ Boposter Up Prox

=

Brold Booster Up

POUUOOOUOUC
RXRRRN

T R RN
30" MM Boaster Down

Booster Morm

100110000 s

240 ._
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BOOSTER

9.5.8 98402525 — HARNESS MIXER, DRUM CHARGING

98402525
o1 | 11/24/15

INTEGRAL dx 14 YARD MIXER TRUCK  9-191 | Page
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70101290

00 |

Cannarior

Pin 4

Wire Celor/§

Cab Connegler

Fed TEAHT

Grn 1R4NG

el Cil

Grn CAN

Eiu 1 ARG

Bl bl 1 BRI

Comegrg*t

| |m|=|n|om[=|

el ZHUNG

Vit 2240

Bk 2Z04C

Red PEAWD

Shid 228G

Cob Slord

Wi 1BaAC

1939

Vel CaN

Grn AN

Turn Signal Inpul

Frik 1RApG

Truck

Vel CaM

Grn AN

HHl 1935

el CAN

ra| = [re| = |z =[] = | =|=] =[]

G CAN

70101290 — HARNESS MIXER, CAB CONNECT

BOOSTER
9.5.9

v The comerg wires ore porl af an
ossembled cable

LRV ARV R Ry ey

o
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9.5.10 98397801 — HARNESS MIXER, CAB PROP

BOOSTER

98397801
01 | 10/04/22
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9.5.11 70100923 — HARNESS MIXER, MAIN, CR0033

70100923
03 | 01/23/24
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NOTE: BOOSTER CONTROL, WORK LIGHTS, AND REAR BOOSTER ALARM
BRANCHES MAY NEED TO BE BROKEN OUT FROM HARNESS LOOM IF NOT
LONG ENOUGH.
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9.5.12 98405135 — HARNESS MIXER, EATON ADAPTER

98405135

o1 | 10/03/22
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9.5.13 98414087 — ASSY, REAR PED ELECTRICAL

98414087
01 | o01/12/22

Pp—
XLE ASSEMBLY

~— 0124836
REF
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BOOSTER

98414087
01 | 01/12/22

DRILL @ 0.24"
HOLETO
INSTALL CLAMP

ITEM #4

60306659
REF

/ DETAIL: A

’
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BOOSTER

98414087

01 |

01/12/22

M — = — =

ADJUST ITEM # |
TO MAKE THE RECEPTIVE B
TO BE WITHIN .012"-0.20" RANG
FROM SURFACE WHEN CYLINDER

N FULLY RETRACTED STATE
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BOOSTER

98414087
01 | 01/12/22
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BOOSTER

98414087
01 | o01/12/22

ADJUST ITEM # 2
TO SET SENSOR SURFACE
TO BE WITHIN 0.12"-0.20" RANGE ¢

FROM BOOSTER RAIL WHEN A==
BOOSTER ASSY IN FULLY UP
POSITION

DETAL F

UNSCREW BOLT
& NUT ON PED.
TO INSTALL CLAMP
ITEM # 4

DETAIL: G
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BOOSTER

ITEM

PART NO.

DESCRIPTION Qry

N o o b WN R

30350926
98402792
98397598
98414155
30303735
30302132
30391374

OPER - SENSOR, PROXIMITY W/6" CABLE

SENSOR IND. PROX 18MM PNP 8MM RANGE M12
SENSOR PSI 4-20MA

HARNESS - CLAMP, 1/2" GALV. FULLY CUSHIONED
WASHER - FLAT, 1/4" USS - FE/ZN 3AT

1/4/-/20 NCX 1" LG

NUT - 1/4 -20 NC NYLOCK

R R R NR R R
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BOOSTER

9.6 98404269 — ASSY, HYD BOOSTER TANK

98404269
02 1 12/20/21
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BOOSTER

ITEM

PART NO.

DESCRIPTION

QTY

O 00 N O Ul b WN BB

R
= O

30389719
30302148
30389391
98397599
10012911
30389259
30389148
30389925
10129841
10001861
30389486

FITTING, SUCTION STRAINER

FITTING, HYD 90° ELB 3/4" NPT X #12 37°
FITTING, HYD 90° ELB #8 37° X 3/4" MNPTF
SENSOR TEMP 40 - 150 C

PARTS - GLASS LEVEL INDICATOR - 127/M 12
FITTING, HYD PLUG 3/4" MNPTF

TANK - 18 GAL. HYD., BOOSTER/CONV.
FILTER, HYD BREATHER TANK X 1" MPT
SCREW RETAINER SKM 10-GT320

SCREW DIN 933 M 10 X 30-8.8-VZD
FITTING - HYD 90° ELB #16 SWIV X #16 37°

P DD PR ERPRPR R WRN
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BOOSTER

9.7 70101642 — ASSY, BOOSTER AXLE, AIR L

70101642
01 |  02/05/25
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BOOSTER
02/05/25

70101642

01 |

o<}

,f(/ﬂrsmnt)ﬂ

@

Control Line

DETAIL: A Rotate Air Line Fittings as required

Mack Chassis

(1:10)
Match Drill Cross Member
and use Nut & Washer (2x)

DETAIL: A
Kenworth. Peterbilt & Western Star

9-205 | Page
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BOOSTER

70101642
01 |  02/05/25

Loop Air Line Under Mount

DETAIL: B
(1:8)

Delivery Line

Zip Tie Hamess to
Tube as required

DETAIL: C (Typ. RH & LH)
(1:20)

9-206 | Page INTEGRAL dx 14 YARD MIXER TRUCK



it
(INTEGRAL). -

70101642
01 |  02/05/25

SUT sEE

o) sERrEy sl §17

pennbes =

iAo sn=i=Ry]
VORISR D YUE I B
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BOOSTER

70101642
01 |  02/05/25

DETAIL: D (Ref.
(1:7)

Control Line

Delivery Line

Reservorr Line

DETAIL: E
1:7)
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BOOSTER

70101642
01 |  02/05/25
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BOOSTER

70101642
01 |  02/05/25

9-210 | Page INTEGRAL dx 14 YARD MIXER TRUCK



4|}m
,f(/ﬂrsmnt)ﬂ

BOOSTER

70101642
01 | 02/05/25
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BOOSTER

70101642
oL 1 02/05/25

DETAIL: L
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BOOSTER

70101642
01 |  02/05/25

) {
) L
)
)1 {

B!
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BOOSTER

70101642
01 |  02/05/25
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BOOSTER

ITEM PART NO. DESCRIPTION Qry

70101269 ASSY, BOOSTER AXLE (PLAIN) DUALLY 1
98420193 ASSY, BOOSTER AIR LINE RELAY VALVE 1
30358417 HOSE - PNEU, AIR BRAKE 3/8" ID X 3/4" OD 32 FT
98417992 FITTING - ELB, 90° 3/4" TUBE X 1/2" NPTM 1
30351528 FITTING - HYD, EL 90 DEG 3/8" X 1/4" NPT NON SWIVEL 1
98389436 TUBE - PLASTIC, AIR LINE 3/4" OD/0.092 W 18 FT
30305009 TUBE - PLASTIC, AIR LINE 3/8" OD/0.062 W
30389129 HARNESS - CONT, TAIL LIGHT BOOSTER
30367385 CLAMP - BEAM, HAMMER-ON - 5/16" TO 1/2"
70101647 WLDT, LATCH BOLT ON

70101105 BOOSTER PAD 1" OFFSET

30358386 HHCS, 5/8"-11 X1 3/4" GR.5

30389783 SCREW - FPHMS 5/- X LG. ZINC

30308466 FITTING - LUB, GREASE ZERK STR 1/8 NPT
30389130 CYLINDER - HYD, LATCH BOOSTER AXLE
30389467 FITTING, HYD, MALE 3/8" NPT TO #6 FLARE
30302130 WASHER, FLAT,3/8, ZP

30348305 HHCS, 3/8-16UNC X 1 1/2" GR5

30389195 NUT, NYLON LOCK,3/8-16UNC GR8, ZP
70100158 BRACKET, PROX SWITCH MOUNT

30303735 WASHER, FLAT, 1/4" USS, ZP

30358320 HHCS, 1/4-20UNC X 1.25" GRS, ZP

30391328 NUT, JAM, 3/8-16UNC

30315057 HHCS, 3/8-16UNC X 3 1/4" GR5, ZP

30389039 SPRING - BOOSTER AXLE LATCH

30302126 WASHER, 9/16" ID X 1-3/8" OD X .08" THICK
98394254 WASHER - FLAT, 5/8", SAE GR 8 - FE/ZN5C
70101650 HHCS, 1/2-13 X 1.75"

30307220 NUT, NYLON LOCK1/2 -13UNC

70102180 WLDT- INSTRUCTIONS, 14 YD PIN

NN NNNNNNMNNNRRRRRREPRRPR R
O 00 NO U D WNRPOWOWNO UMD, WNERPROWOOBNOOUDNWNLPR
(o)}
M
R A D DOORPRPNNNRNNNRPRPNDMDNR OGP A

w
o
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BOOSTER

9.7.1 70101269 — ASSY, BOOSTER AXLE (PLAIN)

70101269
00 |  08/04/23
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BOOSTER

70101269
00 | 08/04/23
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BOOSTER

70101269
00 | 08/04/23

0~0 NOILD3S

TIGHTENING PROCEDURE FOR U-BOLT

1. REMOVE BURRS ON THE THREADS WITH WIRE WHEEL.

2. INCREMENTALLY TORQUE UP TO 500 FT-LBS, ALTERNATING FROM ONE
SIDE OF U-BOLT TO THE OTHER. USE RED LOCTITE ON THREADS.

3. AFTER REACHING 500 FT-LBS, TAP ON THE BOTTOM OF THE U-BOLT
WITH A LARGE HAMMER TO SEAT U-BOLT AND THEN RECHECK TORQUE.
REPEAT THIS PROCESS UNTIL THE NUT NO LONGER TURNS.
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BOOSTER

70101269
00 | 08/04/23

14k]

d-a NOILO3S

(X2 Wv3g ITXY NO ; ' 2
| X 9N dvL 8 T1HA /
/] —

L XC
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BOOSTER

70101269
00 | 08/04/23
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BOOSTER
ITEM PART NO. DESCRIPTION QTyY
1 70101255 WELDMENT - BOOSTER AXLE ARM 1
2 70101171 BOOSTER AXLE, DUALLY 1
3 30386606 CASTING, PIVOT BUSHING BRACKET 2
4 30386608 PLT - FORCE WASHER 2
5 70100199 NUT - NYLOCK 1-8 YZ8 4
6 70100200 WASHER - FLAT SAE 1" X 2" OD YZ 4
7 70100201 SCREW -HCS 1-8 X5.5YZ8 4
8 30389730 CLAMP - HOSE, RUBBER LINED X 1 1
9 30359262 HARN - CLAMP, 1" SS PARTIALLY 6
10 30359261 HARN - CLAMP, 3/4" SS PARTIAL CUSH 5
11 30389729 CLAMP - HOSE, RUBBER LINEDX9/16 2
12 30303735 WASHER, FLAT, 1/4" USS, ZP 12
13 30334582 NUT - LOCK 1/4"-20 NC NYLON INSERT 12
14 10134153 SCREW RETAINER SKM 6-GT320 2
15 10001762 SCREW ISO 4017 M 6 X 16-8.8-VZD 2
16 30359238  FITTING, AIR 3/4"-20X3/8" NPT-BRASS 2
17 30359237  FITTING, AIR, 3/4"-20X3/8" HOSE-BRASS 2
18 30354679 DECAL AXLE WARNING 2
19 30386609 BUSHING - BOOSTER PIVOT 2
20 70101293  U-BLT,1-1/4-7X5"X13.5"2.5"WHW 2
21 70101313  ASSY, FNDR BRKT, BOOSTER, DLY,RS 1
22 30304739 NUT - LOCK, 3/4"-10 NC NYLON INSERT 4
23 70101330 WASHER, FLAT, 3/4" 8
24 70101331 HHCS, 3/4-10 X 5.00"L 4
25 70101312  ASSY, FNDR BRKT, BOOSTER, DLY, LS 1
26 30369473  PARTS - LIGHT GROMMET 2.5" 2
27 30389479  PARTS - LIGHT GROMMET 4" 2
28 30369467 LIGHT - MARKER RED 2.5" LED 2
29 30386308 LIGHT - 4" ROUND, RED LED 2
30* 70102008 REFLECTOR, 2" DIA RED, ADHESIVE 4
31* 30323571 OIL - AXLE, SAE 80W-90 AS REQUIRED

*ITEM NOT SHOWN

INTEGRAL dx 14 YARD MIXER TRUCK

9-221 | Page



’ 5
,f(lﬂm:nﬂt)d,,

BOOSTER
9.7.2 98420193 — ASSY, BOOSTER AIR LINE RELAY VALVE
98420193
o0 | 03/17/17
Install only if port is topped!

Ref. 30305009

3/4"0D. AirLine

Ref. 98389436

3/8"1ID. AirLine
Ref 30358417
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BOOSTER
ITEM PART NO. DESCRIPTION QTyY
1 30315297 VALVE - PNEUMATIC RELAY 2 PORT 1
2 98417992 FITTING-ELBOW, 90 DEG 3/4” TUBE X 1/2” NPT 1
3 30389938 FITTING-1/2” NPT PLUG 1
4 30359238 FITTING-AIR, 3/4"-20 X 3/8” NPT 2
5 30359237 FITTING-AIR, 3/4"-20 X -8 HOSE 2
6 30351528 FITTING-ELBOW 3/8” TUBE X 1/4”NPT 1
7 30303735 WASHER, 1/4" FLAT 2
8 30302132 HHCS, 1/4"-20 X 1” 2
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BOOSTER

9.7.3 30389129 — HARNESS CONT, TAIL LIGHT BOOSTER

30389129
01 | 9/12/16

1914338

=001
]

009

€9l

000z1

T

MMOHE
MOTEEA
[lEE ]
HOT0D 34
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9.7.4 70101647 — WLDT, LATCH BOLT ON

BOOSTER

70101647
02 | 2/5/25

ITEM  PART NO. DESCRIPTION QTyY
70101648 PLATE, BACKER

70101076 PLATE, EAR

70101646 BAR, PIVOT SHAFT

30386202 PLATE, RETURN ARM, BOOSTER LATCH
70101078 WASHER, 1.25”

30386872 PLATE, HOOK BOOSTER LATCH

O U A W N
RPN R RN R
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BOOSTER

9.7.5 70102180 — WELD INSTRUCTION, 14 YARD PIN

70102180
00 | 1/16/25

STEP - INSTALL NEW BOLT ON PLATE (701021791 TO
BOOSTER AXLE RAIL. CENTER THE BOLTS IN THE
SLOTS OF THE PLATE.

9-226 | Page INTEGRAL dx 14 YARD MIXER TRUCK



@ -
[(Iﬂl’[ﬂﬂﬂ%

BOOSTER

70102180
00 | 1/16/25

STEP 2: WITH THE BOOSTER AXLE IN THE RAISED
POSITION, PLACE THE PIN (701012991 ONTO THE PLATE
(701021791 ENSURE THERE IS A 1/8"-3/16" GAP AT THE

REAR OF THE PIN. TACK INTO PLACE.
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BOOSTER

70102180
00 | 1/16/25

18" - 14

o=

DETAIL C

STEF 3: USE A CUT OFF WHEEL TO TRIM PIN
(701012991 SO IT EXTENDS /8" - /4" BEYOND THE
INSIDE EDGE OF THE HOOK.
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BOOSTER

70102180
00 | 1/16/25

STEP 4: REMOVE THE PIECES FROM THE BOOSTER
AXLE. FULLY WELD PIN ONTO BOLT ON PLATE.
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BOOSTER

70102180
00 | 1/16/25

e

XXX

STEP 5: TRANSLATE DIMENSIONS OF PIN
LOCATION ONTO THE PIN REINFORCEMENT
BRACKET (70102176l ONCE MARKED OUT,

DRILL A @1.25" HOLE.
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BOOSTER

70102180
00 | 1/16/25

2 PLACES

STEP 6 AFTER HOLE IS DRILLED, PLACE
REINFORCEMENT PLATE OVER THE PIN AND
LINE UP WITH ETCH LINES ON BOLT ON
PLATE. WELD AS SHOWN ABOVE.
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BOOSTER

70102180
00 | 1/16/25

STEP 7: AFTER WELDING, PAINT THE

COMPLETED PIECE. AFTER PAINT, ASSEMBLE
ONTO BOOSTER AXLE. ENSURE OPERATION.

ITEM PART NO. DESCRIPTION QTY
1 70102179 PLATE - LATCH PIN BOLT ON, 14 YARD 1
2 70102176 PLATE - LATCH PIN BRACKET, 14 YARD BOOSTER 1
3 70101299 BAR-LATCH PIN, BOOSTER AXLE WELDMENT 1
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BOOSTER

9.8 30386491 — TIRE, MNTD 11R22.5 LRH 22.5X8.25 AL

30386491
I

AR/
":::::,-_V_:l.\j /
A & i (S0 .
s 7&‘}" '
-~—‘-‘~?7 '-:) -\ y

w
o
w
(o0}
(o2}
H
o}
=

ITEM PART NO. DESCRIPTION Qry
1 30386491 TIRE, MNTD 11R22.5 LRH 22.5X8 4
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10 OPTIONS

10.1 98401000 — KIT MIXER WIRELESS OPTION........ccceevriunnnnnnne
10.2 98401171 — ASSY, 7" DISPLAY OPTION ......ccccevvvercrieneennnen.

10.2.1 98402628 — ASSY, MOUNT, 7 DISPLAY .....cccoceevviunnnnnne
10.3 98401002 — KIT JOYSTICK OPTION .....oeeviriiriiiiiniieiiiieenne
10.4 70100236 —15-BUTTON KEYPAD PLUG OPTION ................
10.5 70101694 — ASSY, CANVAS COVER 14 YD ....cevvvviieiiinneenne

10.6 70101617 — ASSY, ADDITIONAL RAM MOUNT OPTION

10.7 70101621 — ASSY, DUAL GT 13 CHUTE VIBRATOR..............
10.8 70101666 — ASSY, SINGLE CHUTE MOUNT ......ccccevvinnnnnnne
10.9 70100854 — CHUTE, 24” EXTENSION ALUMINUM ..............
10.10 30412016 — STREET GUARD CHUTE COVER.........ccvveevernnn.
10.11 98400880 — ASSY, MANSAVER .......ocvvmiiiiiieiiiiiiiiiicene,
10.12 70102191 — ASSY, BUCKET MOUNT WITH SPACER.............
10.13 70102192 — ASSY, ADDITIONAL WORK LIGHT.......ccccceeveennn.

10.13.1 70101667 — HARNESS, WORK LIGHT SPLITTER ........
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OPTIONS
10.1 98401000 — KIT MIXER WIRELESS OPTION
70101694
01 | 1/31/25
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98401000
04 7/19/24
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OPTIONS

ITEM

PART NO.

DESCRIPTION

QTY

O 00 N O Ul B WN -

[
= O

98396021
98397007
30373841
30373852
10001584
10134153
30335863
98408329
10205470
10145911
10001230

REMOTE CONTROL MIXER CAN
PLATE, MOUNTING, ANTENNA
BOLT 1/4 -20 X 3/4 MA15,MA140
LOCK WASHER 1/4"

SHCS, M6-1X35, CL8.8, ZP
SCREW RETAINER SKM 6-GT320
M6-1 HEX NUT

PART — BREAK AWAY LANYARD
SCREW DIN 84 M 4 X 12-4.8-VZD
SCREW RETAINER SKM 4-GT320
NUT ISO 4032 M 4-8-VZD

N NNRDMDEDRRRREPR
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10.2 98401171 — ASSY, 7" DISPLAY OPTION

98401171
03 9/13/24
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98401171
03 9/13/24

ITEM PART NO. DESCRIPTION QTyY
1 98395783 DISPLAY 7" CAN MIXER
2 98402628 ASSY, MOUNT, 7 DISPLAY
3 30389965 ALARM - AUDIBLE 4-28V DC MIXER
4 98404870 ASSY, MIXER REAR VIEW CAMER

[ S Y
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10.2.1 98402628 — ASSY, MOUNT, 7 DISPLAY

98402628
01 | 12/23/21
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OPTIONS

ITEM PART NO.

DESCRIPTION Qry

1

N oo b wWw N

98396568
98402627
98432854
10001742
10145912
10001237
30303951

MOUNT, RAM BALL

ARM, MEDIUM, RAM MOUNT
WASHER DIN 125 B 5.3-140HV-A2C
SCREW 1SO 4017 M 5 X 20-8.8-VZD
SCREW RETAINER SKM 5-GT320

NUT ISO 4032 M 5-8-VZD

SCREW - M 5X 10 4.8 DIN 7985 PHMS

E N L
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10.3 98401002 - KIT JOYSTICK OPTION

98401002
01 7/19/24
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OPTIONS

98401002
o1 | 7/19/24

WHITE
BLUE
BLACK
BROWN

DTMO4-6F
CONNECTOR

PIN | COLOR

I
4

60"
40

BLUE
WHITE
BLACK
BROWN

@
DTMO6-65
CONNECTOR

PIN | COLOR

I
4

ITEM PART NO. DESCRIPTION QTYy

1 98395773 PART JOYSTICK - CAN, MIXER
2 98397802 HARNESS MIXER CAB JOYSTICK
3 98409617 DECAL, JOYSTICK FUNCTION
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98401002
01 | 7/19/24

2.00"

r
Radius = 1.'4'
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OPTIONS
10.4 70100236 — 15-BUTTON KEYPAD PLUG OPTION
70100236
3/7/22
ITEM PART NO. DESCRIPTION Qry
1 98401902 PLUG - PLASTIC, 35 MM HOLE 1
2 98401901 PLUG —PLASTIC, 7 MM HOLE 4
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10.5 70101694 — ASSY, CANVAS COVER 14 YD

70101694
01 | 1/31/25
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OPTIONS

70101694
01 | 1/31/25

(os]
%
T
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70101694
01 | 1/31/25

TOP OF CHASSIS FRAME t—

&
i

T /
\ /
NS

TARP HIDDEN FOR CLA

000000
— .
\
RIFICATION \\\\H
-

R I

DETAIL B
TYF 4 PLCS

DETALL F
TYP 2 PLCS

-

DETAIL N

TYP 2 PLCS

e

DETAIL K

10-248 | Page
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OPTIONS
70101694
01 | 1/31/25
o
- L | =
I T
i DELL T @ 25
I
il N |
VIEW C-C
DETAIL L DETAIL M  ——
Seamce  TP4PLCS |

SECTION J-J
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OPTIONS

70101694
01 | 1/31/25

420 UM 25—y |

35-16 UNC T:':E_ur\:
\
\

—]

—

\\‘\"‘ a7
0 -\‘-ﬂ‘
50— VIEW H-H —-I p—— 50

~ 547
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70101694
1/31/25

01 |

— HOTCH QUT PLATE TO FIT
| TOICIEAZ

= |
|
|
|
|
- —_— |
e | |
I

| T— —

L

FRONT VIEW OF ASSEMBLY
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70101694
o1 |  1/31/25

s
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OPTIONS
ITEM PART NO. DESCRIPTION QTy
1 70101695 WLDT, BOTTOM CANVAS MOUNT 6
2 70101686 CANVAS COVER, 14 YD 1
3 70101707 PLATE, MIDDLE CANVAS SUPPORT 2
4 70101692 WLDT, TOP CANVAS MOUNT 1
5 70101708 PLATE, CANVAS SUPPORT 3
6 30373894 WASHER - FLAT, 3/8" LOW CARBON USS - Z.P 22
7 70101691 HHCS, 3/8-16 X 3/4, GR 5 ZP 12
8 30302118 HHCS, 3/8-16UNC X 1.00" GRS, YZP 2
9 30302817 3/8-16 NCX 1-1/4 LG (SCREW) 2
10 30389195 NUT, NYLON LOCK,3/8-16UNC GRS, ZP 4
11 30348305 HHCS, 3/8-16UNC X 1 1/2" GR5 2
12 30303735 WASHER, FLAT, 1/4" USS, ZP 2
13 30373841 HHCS 1/4"-20X3/4” LGGR 5 2
14 30389181 CHUTE STRAP 10" TRUCK MIXER 6
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10.6 70101617 — ASSY, ADDITIONAL RAM MOUNT OPTION

70101617
00 | 12/01/23
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OPTIONS

70101617

00 | 12/01/23

\F

DETAIL A

VIEW B-B

INTEGRAL dx 14 YARD MIXER TRUCK

10-255 | Page



’ 5
,f(/ﬂrsmnt)dx

OPTIONS
ITEM PART NO. DESCRIPTION Qry
1 98396568 MOUNT, RAM BALL 2
2 98402627 ARM, MEDIUM, RAM MOUNT 1
3 98432854 WASHER DIN 125 B 5.3-140HV-A2C 4
4 10001742 SCREW ISO 4017 M 5 X 20-8.8-VZD 4
5 10145912 SCREW RETAINER SKM 5-GT320 4
6 10001237 NUT ISO 4032 M 5-8-VZD 4

10-256 | Page
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OPTIONS

10.7 70101621 — ASSY, DUAL GT 13 CHUTE VIBRATOR

70101621
00 | 01/24/23
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70101621
00 | o01/24/23
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OPTIONS

70101621
00 | 01/24/23

F18ISS0d SY HONW SY

>Jiec

3191550d SV HOMW SV

fn
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70101621
00 | 01/24/23

-

4

: -,3%_!2)’
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OPTIONS
ITEM PART NO. DESCRIPTION Qry
1 70101622 FITTING - HYD, EL 90 DEG 3/8" X 1/4" NPT NON SWIVEL 2
2 98407873 REGULATOR, 1/4" PIPE, 5-60 PSI 1
3 30357578 FITTING - STREET TEE, 1/4" NPT - BRASS 1
4 98389394 NIPPLE BRASS PIPE 1/4" M NPT X CLOSE 1
5 30348490 FITTING - STR, 3/8" TUBE X 1/4" NPTM -BR 1
6 70101611 CHUTE VIBRATOR 2
7 30386890 VALVE - BALL 1/4" FNPT 125 PSI BRASS 1/4 2
8 70101618 WMT - CHUTE VBTR MNT 1
9 70100494 GROMMET, 1-7/8"0D X 3/16" X 1" ID 1
10 70101614 WMT - BACK CHUTE VBTR MNT 1
11 30348486 FITTING - PNEU, UNION TEE, 3/8" TUBE-BRA 1
12 30339774 VALVE, PRESSURE PROTECTION 1
13 30339771 FITTING - REDUCER HEX NIPPLE 1/2 NPT X 1/4 NPT 1
14 30305009 TUBE - PLASTIC, AIR LINE 3/8" OD/0.062 W AS NEEDED
15 30373903 SCREW - HHCS, 5/16-18UNC X 1" - GR 5 -ZP 4
16 30373859 5/16" ZINC MEDIUM SPLIT LOCK WASHER 4
17 30351528 FITTING - HYD, EL 90 DEG 3/8" X 1/4" NPT NON SWIVEL 5
18 70100884 ASSY - BALL VALVE 1
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10.8 70101666 — ASSY, SINGLE CHUTE MOUNT

70101666
00 ] 01/10/24 |

()
/___,_-'-\__/J
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OPTIONS

70101666
00 |  1/10/24

ITEM  PART NO. DESCRIPTION QTyY

70101664 WMT - SINGLE CHUTE MOUNT

30302126 WASHER, 9/16" ID X 1-3/8" OD X .08" THICK
30307220 NUT, NYLON LOCK1/2 -13UNC

70101669 HHCS, 1/2-13 X 4.00", GR. 5, ZP

70101518 CAM STRAP W/ S-HOOK, 1"X4'

v p W N B
N B B OON
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10.9 70100854 — CHUTE, 24” EXTENSION ALUMINUM

70100854
00 | 10/20/22
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OPTIONS

10.10 30412016 — STREET GUARD CHUTE COVER

30412016
00 |  02/20/23

CENTER PART ON
FOLCOVER CHUTE PART SUPPLIED

WTH 30386564

98338569 SHOWN
FOR REFERENCE

60306863 SHOWN
FOR REFERENCE

/ [ ¥
\4 CENTER PART ON ARTSUFPLED
® WHIN CHUTE WITH 30386564

P . 361010

" senms '\,F\\fr_ feIme
i, S Sy
861026
1
5B
-
561020
{ d \\
/._:': b}

pO- I L 4
/n’ /",*7&_ = )' SR
7 T 561016
/ seton __)_,—-—'fi e
s Y s
§/G1E|15-"-\'{_‘,_' /ﬁ-wm
~ _‘__.--\\
Y
|. SEE ABCVE FOR ASSEMBLY INSTRUCTICKE
2 PARTS ABOVE SUPPLIED WITH 30386564

ITEM  PART NO. DESCRIPTION QTyY
1 30386564 PARTS — STREET GUARD 1
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10.11 98400880 — ASSY, MANSAVER

98400880
02 | o05/15/17

)
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OPTIONS
ITEM PART NO. DESCRIPTION QTyY
1 98400878 PLATE, MANSAVER 1
2 60306805 HANDRAIL CLAMP 3
3 98400280 PARTS — SAFETY BAR, MANSAVER 18” 1
4 30302817 3/8-16 NCX1-1/4 LG 6
5 30302130 3/8 FLAT WASHER 12
6 98372389 NYLOCK 3/8"-16 6
7 10129842 SCREW RETAINER M8 4
8 30373903 HHCS, 5/16”-18 X 1” 4
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10.12 70102191 — ASSY, BUCKET MOUNT WITH SPACER

70102191
00 | 2/5/25
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OPTIONS

ITEM

PART NO.

DESCRIPTION

QTY

o b WN P

7

70101439
30389194
30302130
70101438
98372389
70100549
98438511

TUBE — TOOLBOX SPACER

WASHER — SPRING, 3/8” ID RUBBER BONDED
WASHER, FLAT 3/8”

SCREW — HEX 3/8”-16 X 5.5”

NUT, NYLOCK 3/8”-16

WLDT, TOOLBOX MOUNT

KIT WATER RECLAIMER BRACKET

NOTE: ITEM 7 IS SUPPLIED WITH WATER RECLAIMER KIT

(NN N N N N )
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10.13 70102192 — ASSY, ADDITIONAL WORK LIGHT

70102192
00 | 2/5/25

NOTE: ADDITIONAL HOLE IS DRILLED IN REAR CAMERA BRACKET

ITEM PART NO. DESCRIPTION QTY
1 98388565 LIGHT LED WORKLIGHT 1
2 70101667 HARNESS, WORK LIGHT SPLITTER 1
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OPTIONS

10.13.1 70101667 — HARNESS, WORK LIGHT SPLITTER

70101667

00 | 1/10/24

in]
=

4337705 ANV 30Mds
33705 ANV F0Md

I Nid 3dIM a3

& Nid FdIM NIFHD Wdva

[
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11 DECAL LOCATION GUIDE

Do not paint over this label/No pintar encima de ésta etiqueta

’? Transit Mixer Division
w I(I”T[ﬂﬂﬂl)dr Truck Mixer
121 N. 1st St » Montevideo, MN 56265 « (320) 435-0003 « www.integraldx.com
Axle Pressure Settings
Ajustes de la Presion del Eje

Booster Pusher
Reforzador Impulsor

N/A

1177 N/A

1422 N/A

1667 N/A

1912 N/A

2157 N/A

N/A
N/A

N/A
N/A

12.17 N/A

Pusher Pressure N/A

Presion del Impulsor

OBEY LOCAL REGULATIONS *SEE OPERATION MANUAL
OBEDECER LAS REGULACIONES LOCALES * MANUAL DE VER

70101951-01

70101951 — DECAL — 14 YARD PRESSURE PLATE
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/N WARNING

Excessive air pressure can cause
personal injury, pump damage or
property damage. Do not exceed 120
psi maximum inlet air pressure.

/AN AVERTISSEMENT

Una presion de aire excesiva puede
causar lesiones personales, danos a
la bomba o dafios a la propiedad. No
exceda de 120 psi la presién maxima
por entrada de aire.

Do not paint over this label/No pintar encima de ésta etiqueta 98425737 00
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Decal Location Guide (98404968-05)
Overview

30355706 - on cylinder

.. ¢
__ ,?@E

INTEGRAL dx 14 YARD MIXER TRUCK
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STM Decal Location Guide (98404968-05)
Inside Cab

Inside of driver
| side door.

2 v rever sy

(Inside Door Jam)

ST Sy

With Booster Axle

Inside cab - driver's side Inside of driver side door

e

30355707

~ 30350280
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Decal Location Guide (98404968-05)
Driver Side Front Pedestal

98404965

30381920

30355701 01

30355711 02
(on frame or pedestal)

INTEGRAL dx 14 YARD MIXER TRUCK
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Decal Location Guide (98404968-05)
Passenger Side Front Pedestal

30355695 02

30355691 04

30355691 04
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STM Decal Location Guide (98404968-05)

i i | ACAUTION
Driver Side Rear Pedestal A T | |

| ACUIDADO

oE‘
| v
|

30355715 02

ACAUTION
ACUIDADO

30355708 01 30355719 02

ACAUTION
ACUIDADO

[ Bo sure ladderis
fully latched before ]

30355711 02

= b

30355725

INTEGRAL dx 14 YARD MIXER TRUCK
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STM Decal Location Guide (98404968-05)
Passenger Side Rear Pedestal

30355691 04

30355713 02

30355721 02

98.

438376 00

30355716

30355711 02
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STM Decal Location Guide (98404968-05)
Rear Pedestal

\

¥/
)/
—

o\ ——
SCHW\NGPARTS °dr -

]

30355690 02

30355712

Both sides - inside pedestal
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WATER SYSTEM DRAIN / AIR PURGE PROCEDURES
2 Methods of Operation in Freezing Temperatures:
(Both methods require draining or purging water before it freezes.)
1. Washout System With Recirculation
A. See Integral dx Mixer Truck Washout Manual for drain / air purge instructions.
2. Water Supply Valve Manifold Bypass Piping

A. Connect piping/hoses in “Winter Configuration” as shown on adjacent decal.

B. CLOSE Water Supply Valve (To Pump Inlet), OPEN Pump Drain Valve, OPEN Washout Supply Valve (to Manifold),
CLOSE Recirculation Valve (To Tank), then remove and drain spray nozzle hose. The TEE where the spray nozzle
hose was connected will now be the lowest point, providing a drain location.

C. Operate the diaphragm pump until water is no longer draining from the spray nozzle connection tee.

D. System should now be free of water, except the hose from the pump outlet to the bottom of the water tank (for
recirculation option) may have water in it equal to the height of the water column within the water tank.

CLOSE
Recirculation
Vaive (To Tank)

OPEN Manual Pump
vaive If Equipped
(Washout System
with Recirculation)

70101635-00
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SUMMER CONFIGURATION

j FROM PUMP | - TO ADD
OUTLET l; WATER (B
HOSE CLAMPS ’
”

g SPRAY NOZZLE
CONNECTION

WINTER CONFIGURATION

FROM PUMP : - ADD
OUTLET CAPS q e ';
1 -

"#ﬁs——'—“*b——.u - -’-

SPRAY NOZZLE
CONNECTION

70101636 00
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SCHEMATICS

12 SCHEMATICS

12.1 HYDRAULIC SCHEMATIC
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*NOTE: CHUTE FOLD CIRCUIT NOT SHOWN ON SCHEMATIC
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SCHEMATICS

12.2 ELECTRICAL SCHEMATIC

CAN1 Network

_wmeAmmw _ 58394828
O i T ,w T =
in,.,. 8o IF X |l
1l ()|l Pzadll =l
F— ‘\,a.‘h‘.‘ o. | | .,,
sl e =S
= e e oy e
VW@H_& B-0||@]|S]||S
AOLW [L e CAB KEYPAD
CABLE REMOTE
KEYPAD

||||||||||

REMUTE RECEIVER

98395773

Jay STICK

98395783

OPTION

1

7° DISPLAY OPTION

ROCKER SWITCH
OPTION

TRANSMITTER
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SCHEMATICS
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SCHEMATICS
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SCHEMATICS
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SCHEMATICS (INTEGRAL )..
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SCHEMATICS
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